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9 MAXIMUM CONDUCTED OUTPUT POWER MEASUREMENT

9.1 Standard Applicable

FCC
OPERZTION EUT CATEGORY LIMIT
Band
[ Access Point (Master device ) 1 Watt(30dBm)
U-NII-1 O |Fixed point-to-point Access Ponit 1 Watt(30dBm)
Mobile and portable client device 250mW(23.98dBm)
U-NII-2A 250mW(23.98dBm) or 11dBm+10 log B
U-NII-2C 250mW(23.98dBm) or 11dBm+10 log B
U-NII-3 1 Watt(30dBm)
If transmitting antennas of directional gain greater than 6 dBi are used, the Maximum transmit
power shall be reduced by the amount in dB that the direction-al gain of the antenna exceeds 6
dBi.

Note:

CDD
As per section F. 2). d). (ii) of FCC KDB 662911 D01
If antenna gains are not equal and each transmit antenna is driven by only one spatial stream,
directional gain may be calculated by either of the following formulas.

(i) If all transmit signals are completely uncorrelated, then

Directional gain = 10 log[(loe:L 10 4 1962/10 4 1oCN /10)/NANT] dBi

where
NANT = the total number of antennas
G is the gain in dBi.

The antenna gain is not greater than 6 dBi. Therefore, reduction of power is not required.

Beamforming
As per section F. 2). e). (ii) of FCC KDB 662911 D01
If antenna gains are not equal and each transmit antenna is driven by only one spatial stream,
directional gain may be calculated by either of the following formulas.

Ngs [ Ny 2
2.8
. . . =1 k=1
DirectionalGain =10-log| -
L]
'Nri’;\-rT
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where
Each antenna is driven by no more than one spatial stream;
NSS = the number of independent spatial streams of data;
NANT = the total number of antennas
gik =/ 20 10GKk if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gk is the gain in dBi of the kth antenna.

The antenna gain is not greater than 6 dBi. Therefore, reduction of power is not required.

9.2 Measurement Procedure

Place the EUT on the table and set it in transmitting mode.

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules .
Remove the antenna from the EUT and then connect a low loss RF cable from the an-
tenna port to the power meter

4. Power Meter is used as the auxiliary test equipment to conduct the output power meas-
urement.

5. Record the max. reading and add 10 log(1/duty cycle).
6. Repeat above procedures until all frequency (low, middle, and high channel) measured
were complete.

wnN =

9.3 Measurement Equipment Used
Conducted Emission Test Site: Conducted 2
MODEL |SERIAL NUM-
EQUIPMENT TYPE MFR NUMBER BER LAST CAL. CAL DUE.
Power Meter Anritsu ML2496A 1804001 03/02/2021 03/01/2022
Power Sensor Anritsu MA2411B 1726104 03/02/2021 03/01/2022
Power Sensor Anritsu MA2411B 1726107 03/02/2021 03/01/2022
e BW-
Attenuator Mini-Circuit S10W2+ 2 12/16/2020 12/15/2021
9.4 Test Set-up
EUT Attenuator Power Meter

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
FrIESAAERET - MR N R ATT » R ERAIOR « ARG AREANTFE - RTEbrE -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for
electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. ~Attention is drawn to the limitation of liability, indemni-
fication and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and
within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification
of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
N0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/7# 3 7 % % 374 A £ % 7 1 5 134 5%

t (886-2) 2299-3279 f (886-2) 2298-0488 www.sgs.com.tw

Member of SGS Group

EARRPERF LDF



Report No.:ER/2021/20085
Page: 94 of 758

9.5 Beamforming Mode Measurement Result

9.5.1 Conducted output power (FCC)

802.11n_HT20_Cho

TOTAL | TOTAL REQUIRED
CH F’m‘;‘i’;c" 2::: Pz\évf " | POWER | POWER LIMIT RESULT

(dBm) (mW) (dBm)
36 5180 MCSO0 17 17.97 62.592 23.98 PASS
44 5220 MCSO0 165 17.09 51111 23.98 PASS
48 5240 MCSO0 17 17.70 58.819 23.98 PASS
52 5260 MCSO 17 17.87 61167 | 2398  or11+10logB)= 2403 | PASS
60 5300 MCSO0 17 17.95 62304 | 2398  or11+10logB)= 2404 | PASS
64 5320 MCSO0 16 1676 | 47.371 | 2398  or 11+10log(B)= 2401 | PASS
100 5500 MCSO0 155 1619 | 41545 | 2398  or 11+10log(B)=  24.11 | PASS
116 5580 MCSO 16 16.94 49376 | 2398  or11+10logB)= 2398 | PASS
140 5700 MCSO0 155 16.40 43603 | 2398  or11+10logB)= ' 2408 | PASS
144 | 5720(U-NIl2C) MCSO0 16 15.63 3658 | 2398  or11+10logB)= 2277 | PASS
144 5720 (U-NI 3) MCSO0 16 10.88 12.23 30 PASS
149 5745 MCSO0 23 2344 | 220555 30 PASS
157 5785 MCSO0 23 2378 | 238516 30 PASS
165 5825 MCSO0 23 2338 | 217529 30 PASS

802.11n_HT20_Ch1

TOTAL | TOTAL REQUIRED
CH F’m‘;‘i’;c" 2::: Pz\évf " | POWER | POWER LIMIT RESULT

(dBm) (mW) (dBm)
36 5180 MCSO0 17 1697 | 49718 23.98 PASS
44 5220 MCSO0 165 1664 | 46.080 23.98 PASS
48 5240 MCSO0 17 17.15 51.822 23.98 PASS
52 5260 MCSO0 17 17.08 50.094 | 2398  or11+10logB)= 2396 | PASS
60 5300 MCSO0 17 1696 | 49604 | 2398  or 11+10log(B)= 2406 | PASS
64 5320 MCSO0 16 16.60 45658 | 2398  or11+10logB)= 2399 | PASS
100 5500 MCSO0 155 15.35 34239 | 2398  or11+10logB)= 2394 | PASS
116 5580 MCSO0 16 1608 | 40506 | 2398  or 11+10log(B)= 2392 | PASS
140 5700 MCSO0 155 15.56 35935 | 2398  or11+10logB)= 2397 | PASS
144 | 5720(U-NIl2C) MCSO0 16 14.75 2082 | 2398  or11+10logB)= 2274 | PASS
144 5720 (U-NI 3) MCSO0 16 9.04 9.85 30 PASS
149 5745 MCSO0 23 2309 | 203478 30 PASS
157 5785 MCSO0 23 2300 | 199.304 30 PASS
165 5825 MCSO0 23 2306 | 202077 30 PASS
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802.11n_HT20_MIMO
TOTAL TOTAL RE IRED
CH F"m:i’;w 3::: szevter Aua, POWER (@B PgWER PgWER Sle RESULT
CHO | CH1 | (dBm) (mW) (dBm)
36 5180 MCS8 17 17.69 16.64 20.52 112.775 23.98 PASS
44 5220 MCS8 16.5 16.65 16.31 19.81 95.693 23.98 PASS
48 5240 MCS8 17 17.3 16.72 20.35 108.272 23.98 PASS
52 5260 MCS8 17 17.55 16.73 20.48 111.810 23.98 or 11+10log(B) = T 23.96 PASS
60 5300 MCS8 17 17.55 16.58 20.42 110.090 23.98 or 11+10log(B) = v 24.04 PASS
64 5320 MCS8 16 16.36 16.22 19.62 91.538 23.98 or 11+10log(B) = T 23.99 PASS
100 5500 MCS8 15.5 15.89 15.33 18.94 78.424 23.98 or 11+10log(B) = T 23.94 PASS
116 5580 MCS8 16 16.7 16.27 19.82 95.847 23.98 or 11+10log(B) = T 23.92 PASS
140 5700 MCS8 15.5 16.13 15.66 19.23 83.692 23.98 or 11+10log(B) = T 23.97 PASS
144 5720(U-NIl 2C) MCS8 16 1543 | 14.69 | 18.40 69.254 | 2398  or11+10log(B)=  22.74| PASS
144 5720 (U-NII 3) MCS8 16 10.67 9.88 13.62 23.034 30 PASS
149 5745 MCS8 23 23.06 22.72 26.22 418.678 30 PASS
157 5785 MCS8 23 23.58 22.65 26.47 443.131 30 PASS
165 5825 MCS8 23 23.13 22.68 26.24 420.368 30 PASS
802.11ac_VHT20_Ch0
TOTAL | TOTAL REQUIRED
CH Frequency Data Powte " | POWER | POWER LIMIT RESULT
(MHz) Rate se (dBm) (mW) (dBm)
36 5180 MCSO0 17 17.81 60.433 23.98 PASS
44 5220 MCSO0 16.5 16.95 49577 23.98 PASS
48 5240 MCSO0 17 17.51 56.400 23.98 PASS
52 5260 MCSO0 17 17.70 58922 | 2398  or11+10log(B)= 2403 | PASS
60 5300 MCSO0 17 17.74 59467 | 2398  or11+10log(B)=  24.04 | PASS
64 5320 MCS0 16 16.55 45214 | 2398  or11+10log(B)= ' 2401 | PASS
100 5500 MCSO0 155 16.06 40390 | 2398  or11+10log(B)= ' 2411 | PASS
116 5580 MCS0 16 16.78 47673 | 2398 or11+10log(B)= ' 2398 | PASS
140 5700 MCSO0 155 16.21 41810 | 2398  or11+10log(B)= ' 24.08 | PASS
144 5720(U-NIl 2C) MCSO0 16 14.58 2871 2398 or11+10logB)=  22.77 | PASS
144 5720 (U-NI 3) MCSO0 16 9.82 9.60 30 PASS
149 5745 MCSO0 23 2330 | 213.932 30 PASS
157 5785 MCSO0 23 2360 | 229233 30 PASS
165 5825 MCSO0 23 2318 | 208102 30 PASS
802.11ac_VHT20_Ch1
TOTAL | TOTAL REQUIRED
CH F'en';'l‘l’_f"cy :ata Powte " | POWER | POWER LIMIT RESULT
(MHz) ate s (dBm) (mW) (dBm)
36 5180 MCSO0 17 16.81 48.004 23.98 PASS
44 5220 MCSO0 165 16.50 44.697 23.98 PASS
48 5240 MCSO0 17 17.00 50.151 23.98 PASS
52 5260 MCSO0 17 16.93 49349 | 2398  or11+10log(B)= ' 2396 | PASS
60 5300 MCSO0 17 16.81 48004 | 2398  or11+10log(B)= ' 24.06 | PASS
64 5320 MCSO0 16 16.43 43982 | 2398  or11+10log(B)= 2399 | PASS
100 5500 MCSO0 155 15.15 32755 | 2398  or11+10logB)= ' 2394 | PASS
116 5580 MCS0 16 15.93 39199 | 2398  or11+10log(B)= 2392 | PASS
140 5700 MCSO0 155 15.41 34776 | 2398  or11+10logB)= ' 2397 | PASS
144 5720(U-NIl 2C) MCSO0 16 14.49 2814 | 2398  or11+10log(B)=  22.74 | PASS
144 5720 (U-NIl 3) MCSO0 16 968 9.30 30 PASS
149 5745 MCS0 23 22.96 197.823 30 PASS
157 5785 MCSO0 23 2285 192.875 30 PASS
165 5825 MCSO0 23 22.90 195.109 30 PASS
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CH Frequency Data Power Ao POWER (6Bm :ngl-a l;rg\;rvg; RES;IE'ED RESULT
(MHz) Rate set CHO | CH1 (dBm) (mW) (dBm)
36 5180 MCSO 17 1761 | 1659 | 20.36 108.716 2398 PASS
44 5220 MCSO0 16.5 16.58 16.24 19.65 92.180 23.98 PASS
48 5240 MCSO0 17 17.26 16.65 20.20 104.683 23.98 PASS
52 5260 MCSO0 17 17.49 16.68 20.34 108.067 23.98 or 11+10log(B) = " 23.96 PASS
60 5300 MCSO0 17 17.48 16.51 20.26 106.050 23.98 or 11+10log(B) = T 24.04 PASS
64 5320 MCSO0 16 16.35 16.18 19.50 89.102 23.98 or 11+10log(B) = T 23.99 PASS
100 5500 MCS0 155 15.82 | 15.29 18.80 75790 | 23.98 or 11+10log(B) = _ 23.94| PASS
116 5580 MCSO0 16 16.64 16.21 19.66 92.542 23.98 or 11+10log(B) = T 2392 PASS
140 5700 MCSO0 15.5 16.08 15.61 19.08 80.992 23.98 or 11+10log(B) = T 2307 PASS
144 5720(U-NIl 2C) MCSO0 16 15.34 14.58 18.21 66.150 23.98 or 11+10log(B) = T 2274 PASS
144 5720 (U-NII 3) MCSO0 16 10.58 9.77 13.42 22.002 30 PASS
149 5745 MCSO0 23 22.97 22.68 26.06 403.690 30 PASS
157 5785 MCSO0 23 23.49 22.61 26.31 427.102 30 PASS
165 5825 MCSO0 23 23.08 22.61 26.08 405.921 30 PASS
802.11ax_HE20_Ch0
TOTAL | TOTAL REQUIRED
CH F'en';'l‘l’_f"cy gata RU config. Powte " | POWER | POWER LIMIT RESULT
(MHz) ate s (dBm) (mW) (dBm)

MCSO0 full 17 18.16 65.505 23.98 PASS
s c150 MCSO | 26/0 12 13.14 20619 23.98 PASS
MCSO | 52/37 1 13.35 21.641 23.98 PASS
MCSO | 106/53 17 17.91 61.841 23.98 PASS
44 5220 MCSO0 full 16.5 17.10 51.319 23.98 PASS
48 5240 MCSO0 full 16.5 17.39 54.863 23.98 PASS
52 5260 MCSO0 full 17 18.04 63720 | 2398  or11+10logB)= 2427 | PASS
60 5300 MCSO0 full 16 17.06 50.848 | 2398  or11+10log(B)= | 2421 | PASS
MCSO0 full 16 16.89 48896 | 2398  or11+10log(B)= ' 2423 | PASS
o c320 MCSO | 26/8 14 14.79 30149 [ 2398 or11+10logB)= ' 24.23 | PASS
MCSO | 52/40 135 14.61 28925 | 2398  or11+10logB)= 2423 | PASS
MCS0 | 106/54 17 17.57 57184 | 2398  or11+10log(B)= | 2423 | PASS
MCSO0 full 16 16.76 47454 | 2398 or11+10log(B)= ' 24.15 | PASS
100 c500 MCSO | 26/0 125 1318 20810 [ 2398 or11+10logB)= ' 2415 | PASS
MCSO | 52/37 13 13.80 24004 | 2398  or11+10logB)= ' 2415 | PASS
MCSO | 106/53 125 13.08 20337 | 2398  or11+10logB)= | 2415 | PASS
116 5580 MCSO0 full 16 17.05 50731 | 2398  or11+10logB)= 2418 | PASS
MCSO0 full 15 16.05 40297 | 2398  or11+10log(B)= ' 2428 | PASS
140 5700 MCSO | 26/8 105 11.55 14208 | 2398 ort1+10log(B)=  24.28 | PASS
MCSO | 52/40 105 11.65 14631 | 2398  or11+10log(B)= 2428 | PASS
MCSO | 106/54 11 11.90 15498 | 2398  or 11+10log(B)= 2428 | PASS
144 5720(U-NIl 2C) | MCS0 full 16 15.73 37.446 | 2398  or11+10logB)= | 22.95 | PASS
144 5720 (U-NI13) | MCSO full 16 11.31 13519 30 PASS
MCSO0 full 245 2453 | 283973 30 PASS
14 s7a5 MCSO | 26/0 17 18.06 64.014 30 PASS
MCSO | 52/37 20 20.88 122.540 30 PASS
MCSO | 106/53 195 20.19 104.539 30 PASS
157 5785 MCSO0 full 23 23.83 | 241.700 30 PASS
MCSO0 full 245 2465 | 291928 30 PASS
L6 s MCSO | 26/8 17 18.11 64.755 30 PASS
MCSO | 52/40 205 2135 136.545 30 PASS
MCSO | 106/54 195 20.25 105.993 30 PASS
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Frequency Data Power TOTAL | TOTAL REQUIRED
CH (MHz) Rate | RU confia. ot POWER | POWER LIMIT RESULT
(dBm) (mW) (dBm)
MCS0 full 17 17.09 51.201 23.98 PASS
26 5180 MCS0 26/0 12 11.97 15.750 23.98 PASS
MCSO | 52/37 12 12.08 16.154 23.98 PASS
MCSO | 106/53 17 16.68 46.588 23.98 PASS
44 5220 MCS0 full 165 16.74 47.236 23.98 PASS
48 5240 MCS0 full 16.5 16.80 47.893 23.98 PASS
52 5260 MCS0 full 17 17.20 52514 | 23.98 or 11+10log(B) = 2413 | PASS
60 5300 MCS0 full 16 16.08 40577 | 23.98 or 11+10log(B) = @ 2420 | PASS
MCS0 full 16 16.64 46.161 | 23.98 or 11+10log(B) = 2427 | PASS
o 5320 MCS0 26/8 14 14.55 28528 | 23.98 or 11+10log(B) = 2427 | PASS
MCSO | 52/40 13.5 14.20 26.319 | 23.98 or 11+10log(B) = 2427 | PASS
MCSO | 106/54 17 17.28 53490 | 23.98 or 11+10log(B) = @ 2427 | PASS
MCS0 full 16 16.24 42099 [ 23.98 or 11+10log(B)= 2416 | PASS
100 5500 MCS0 26/0 12.5 12.27 16.876 | 23.98 or 11+10log(B) = 2416 | PASS
MCSO | 52/37 13 12.78 18.979 [ 23.98 or 11+10log(B) = 2416 | PASS
MCSO | 106/53 12.5 12.13 16.341 | 23.98 or 11+10log(B) = 2416 | PASS
116 5580 MCS0 full 16 16.48 44491 [ 23.98 or 11+10log(B) = ~ 2416 | PASS
MCS0 full 15 15.45 35.098 | 23.98 or 11+10log(B) = ' 2422 | PASS
140 5700 MCS0 26/8 10.5 10.43 11.048 [ 23.98 or 11+10log(B) = 2422 | PASS
MCSO | 52/40 10.5 10.51 11.253 | 23.98 or 11+10log(B) = 2422 | PASS
MCSO | 106/54 11 10.84 12.142 | 23.98 or 11+10log(B) = 2422 | PASS
144 5720(U-NIl 2¢) | MCSO full 16 15.01 31.728 | 23.98 or 11+10log(B) = ' 22.84 | PASS
144 5720 (U-NII 3) | MCSO full 16 10.40 10.957 30 PASS
MCS0 full 24.5 24.34 271.817 30 PASS
149 s7as MCS0 26/0 17 17.19 52.393 30 PASS
MCSO | 52/37 20 20.81 120.580 30 PASS
MCSO | 106/53 19.5 19.89 97.561 30 PASS
157 5785 MCS0 full 23 23.11 204.775 30 PASS
MCS0 full 24.5 24.28 268.087 30 PASS
165 sa2s MCS0 26/8 17 17.79 60.156 30 PASS
MCSO | 52/40 20.5 21.15 130.400 30 PASS
MCSO | 106/54 19.5 20.04 100.990 30 PASS
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o Avg. POWER (dBm) | TOTAL | TOTAL REQUIRED
CH F'm‘:_lez')my 2::: RU config. Z\gfr POWER | POWER LIMIT RESULT
CHO | CH1 | (dBm) (mW) (dBm)
MCS0 full 17 1796 | 1683 | 20.66 116539 23.98 PASS
s <150 MCSO | 26/0 12 1286 | 1183 | 1561 36.379 23.98 PASS
MCSO | 52/37 115 1226 | 1128 | 1503 31.847 23.98 PASS
MCSO | 106/53 145 1512 [ 1408 | 17.86 61.152 23.98 PASS
44 5220 MCSO full 165 17.01 | 1649 | 19.99 99.789 23.98 PASS
48 5240 MCSO full 165 1713 [ 1666 | 2013 103144 23.98 PASS
52 5260 MCSO full 17 1784 | 1698 | 20.66 116528 | 2398 or 11+10log(B) = 2413 PASS
60 5300 MCS0 full 16 16.84 | 1583 | 19.60 91146 | 2398 or 11+10log(B) = 2420 PASS
MCSO full 16 1660 | 1655 | 19.85 96.686 | 2398  or 11+10log(B) = 2423 PASS
o 6320 MCSO | 26/8 125 1334 [ 1247 | 16.16 41303 | 2398 or 11+10log(B) = 2423 PASS
MCSO | s52/40 13 1417 [ 1313 | 1691 49137 | 2398 or 11+10log(B) = 2423 PASS
MCSO | 106/54 145 1514 | 1427 | 17.96 62515 | 2398 or 11+10log(B) = 2423 PASS
MCS0 full 16 1662 [ 1603 | 1957 90533 | 2398 or 11+10log(B) = 24.15] PASS
100 5500 MCSO | 26/0 2 1254 | 1166 | 1531 33968 | 2398 or 11+10log(B) = 24.15] PASS
MCSO | 52/37 13 1392 [ 1248 | 1637 43347 [ 2398 or 11+10log(B) = 24.15] PASS
MCSO | 106/53 2 1267 [ 1115 | 1521 33184 | 2398 or 11+10log(B) = 24.15] PASS
116 5580 MCSO0 full 16 1687 | 1652 | 19.93 98437 | 2398 or 11+10log(B) = 24.16] PASS
MCS0 full 15 1586 | 1528 | 18.81 76081 | 2398 or 11+10log(B) = 2422 PASS
o0 <700 MCSO | 26/8 105 1136 [ 1008 | 14.00 25119 | 2398 or 11+10log(B) = 2422 PASS
MCSO | 52/40 105 1148 | 1026 | 14.15 25976 | 2398 or 11+10log(B) = 2422 PASS
MCSO | 106/54 1 1179 [ 1038 | 14.38 27384 | 2398 or 11+10log(B) = 2422 PASS
144 5720(U-NIl 2C) | MCS0 full 16 1544 | 1477 | 1835 68387 | 2398  or 11+10log(B) = 22.84] PASS
144 5720 (U-NII3) | MCSO full 16 1102 [ 1015 | 13.84 24194 30 PASS
MCSO full 25 2442 | 2418 | 2753 | 566.855 30 PASS
4o sas MCSO | 26/0 i 1782 | 1684 | 2059 114.568 30 PASS
MCSO | 52/37 20 2095 | 1981 | 2365 | 231.759 30 PASS
MCSO | 106/53 195 19.86 | 19.84 | 2308 | 203.380 30 PASS
157 5785 MCSO full 23 2368 | 2285 | 2652 | 448525 30 PASS
MCS0 full 25 2454 | 2394 | 2748 | 560.198 30 PASS
L6 cars MCSO | 26/8 17 1798 [ 1738 | 2092 123,692 30 PASS
MCSO | 52/40 205 2112 | 2092 | 2425 | 266331 30 PASS
MCSO | 106/54 195 2034 | 1946 | 2316 | 206.791 30 PASS
802.11n_HT40_Ch0
TOTAL TOTAL REQUIRED
Power
CH F“(:;‘Inez';cy 2::: et POWER | POWER LIMIT RESULT
(dBm) (mW) (dBm)
38 5190 MCSO0 16.5 17.34 54.140 23.98 PASS
46 5230 MCSO0 16.5 17.43 55.274 23.98 PASS
54 5270 MCSO0 17 18.04 63.609 23.98 or 11+10log(B) = g 27.01 PASS
62 5310 MCSO0 16.5 17.15 51.822 23.98 or 11+10log(B) = " 27.03 PASS
102 5510 MCS0 16.5 17.19 52302 | 2398  or11+10logB)=  27.00 | PASS
110 5550 MCSO0 16 16.51 44.722 23.98 or 11+10log(B) = i 26.97 PASS
134 5670 MCSO0 16.5 17.65 58.146 23.98 or 11+10log(B) = i’ 27.01 PASS
142 5710(U-NIl 2C) MCSO0 16 16.44 44.05 23.98 or 11+10log(B) = Y 26.46 PASS
142 5710 (U-NII 3) MCSO0 16 8.11 6.48 30 PASS
151 5755 MCSO0 20.5 21.40 137.885 30 PASS
159 5795 MCSO0 21 22.34 171.205 30 PASS

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FrIESAAERET - MR N R ATT » R ERAIOR « ARG AREANTFE - RTEbrE -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for
electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.
fication and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and
within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification

of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
N0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/7# 3 7 % % 374 A £ % 7 1 5 134 5%
t (886-2) 2299-3279

SABRPERSF T

a

f (886-2) 2298-0488

www.sgs.com.tw

Member of SGS Group

Attention is drawn to the limitation of liability, indemni-




802.11n_HT40_Chf1

Report No.:ER/2021/20085
Page: 99 of 758

Frequency Data bower | TOTAL | TOTAL REQUIRED
CH M) Rute ot POWER | POWER LIMIT RESULT
(dBm) (mw) (dBm)
38 5190 MCSO0 165 16.54 45032 23.98 PASS
46 5230 MCSO0 165 17.12 51.466 23.98 PASS
54 5270 MCSO0 17 17.13 51584 | 2398  or11+10logB)=  26.92 | PASS
62 5310 MCSO0 165 17.00 50.063 | 2398  or11+10logB)= 2691 | PASS
102 5510 MCS0 16.5 16.84 48252 | 2398  or11+10log(B)= 2691 | PASS
110 5550 MCS0 16 16.19 41545 | 2398  or11+10log(B)=  26.94 | PASS
134 5670 MCSO0 16.5 17.25 53.029 | 2398  or11+10log(B)=  26.94 | PASS
142 5710(U-NIl 2C) MCSO0 16 15.86 38.51 2398  or11+10logB)= 2640 | PASS
142 5710 (U-NII 3) MCSO0 16 715 519 30 PASS
151 5755 MCSO0 205 20.70 117.359 30 PASS
159 5795 MCSO0 21 21.28 134.127 30 PASS
802.11n_HT40_MIMO
CH Frequency Data Power Ao POWER (B :gvTvsl_z :gvTvsl_z RE:_::;I::ED RESULT
(MHz) Rate set CHO | CH1 | (dBm) (mW) (dBm)

38 5190 MCS8 16.5 17.09 16.56 20.16 103.718 23.98 PASS

46 5230 MCS8 16.5 17.25 16.87 20.39 109.386 23.98 PASS

54 5270 MCS8 17 17.56 16.83 20.54 113.130 23.98 or 11+10log(B) = 7 26.92 PASS

62 5310 MCS8 165 1686 | 1664 | 20.08 101786 | 2398  or11+10log(B)= 26.91| PASS
102 5510 MCS8 16.5 16.93 16.51 20.05 101.171 23.98 or 11+10log(B) = T 26.91 PASS
110 5550 MCS8 16 16.22 15.87 19.37 86.576 23.98 or 11+10log(B) = 7 26.94 PASS
134 5670 MCS8 16.5 17.27 17.05 20.49 111.863 23.98 or 11+10log(B) = T 26.94 PASS
142 5710(U-NII 2C) MCS8 16 16.18 15.61 19.24 83.894 23.98 or 11+10log(B) = v 26.40 PASS
142 5710 (U-NII 3) MCS8 16 7.86 6.91 10.74 11.855 30 PASS
151 5755 MCS8 20.5 21.02 20.45 24.07 255.259 30 PASS
159 5795 MCS8 21 22.01 20.96 24.84 304.939 30 PASS

802.11ac_VHT40_Ch0
TOTAL | TOTAL REQUIRED
CH F’elcltie"cy gatta Powte " | Power | PoweErR LIMIT RESULT
(MHz) ate s¢ (dBm) (mW) (dBm)

38 5190 MCSO0 16.5 17.20 52514 23.98 PASS
6 5230 MCSO0 16.5 17.31 53.861 23.98 PASS
54 5270 MCSO0 17 17.90 61699 | 2398  or11+10logB)= ' 27.01 | PASS
62 5310 MCSO0 16.5 17.01 50266 | 2398  or11+10log(B)=  27.03 | PASS
102 5510 MCSO0 16.5 17.06 50.848 | 2398  or11+10logB)= ' 27.00 | PASS
110 5550 MCSO0 16 16.33 42981 | 2398  or 11+10lg(B)= ' 2697 | PASS
134 5670 MCSO0 16.5 17.43 55370 | 2398  or11+10log(B)=  27.01 | PASS
142 5710(U-NIl 2C) MCSO0 16 16.31 4273 | 2398 or11+10log(B)= 2646 | PASS
142 5710 (U-NIl 3) MCSO0 16 7.98 6.28 30 PASS
151 5755 MCSO0 205 2125 133437 30 PASS
159 5795 MCSO0 21 22.19 165.682 30 PASS

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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Frequency Data bower | TOTAL | TOTAL REQUIRED
CH M) Rote et POWER | POWER LIMIT RESULT
(dBm) (mWw) (dBm)
38 5190 MCSO0 16,5 16.40 43.679 23.98 PASS
46 5230 MCSO0 165 16.97 49.805 23.98 PASS
54 5270 MCSO0 17 16.99 50.035 | 2398  or11+10log(B)= ' 26.92 | PASS
62 5310 MCSO0 16,5 16.85 48448 | 2398  or 11+10lg(B)= ' 2691 | PASS
102 5510 MCSO0 165 16.71 46911 | 2398 or 11+10lg(B)= ' 2691 | PASS
110 5550 MCSO0 16 16.03 40112 | 2398 or 11+10log(B) = ' 26.94 | PASS
134 5670 MCSO0 16,5 1711 51437 | 2398  or11+10log(B)= ' 26.94 | PASS
142 5710(U-NIl 2C) MCSO0 16 15.66 36.84 | 2398  or11+10logB)= ' 2640 | PASS
142 5710 (U-NIi 3) MCSO 16 6.96 4.97 30 PASS
151 5755 MCSO0 205 2053 | 113.052 30 PASS
159 5795 MCSO0 21 2109 | 128610 30 PASS
802.11ac_VHT40_MIMO
X TOTAL TOTAL REQUIRED
CH F":ﬂ:‘;’;cy 3::: Pzgter Ao PORER D POWER | POWER LIMIT RESULT
CHoO CH1 (dBm) (mW) (dBm)
38 5190 MCSO0 16.5 16.98 16.51 19.98 99.642 23.98 PASS
46 5230 MCSO0 16.5 17.21 16.84 20.26 106.219 23.98 PASS
54 5270 MCSO0 17 17.49 16.78 20.38 109.208 23.98 or 11+10log(B) = T 26.92 PASS
62 5310 MCSO0 16.5 16.83 16.59 19.94 98.735 23.98 or 11+10log(B) = 72691 PASS
102 5510 MCSO0 16.5 16.87 16.43 19.89 97.468 23.98 or 11+10log(B) = T 2691 PASS
110 5550 MCSO0 16 16.13 15.83 19.22 83.477 23.98 or 11+10log(B) = T 26.94 PASS
134 5670 MCS0 16.5 17.21 16.98 20.33 107.884 23.98 or 11+10log(B) = T 26.94 PASS
142 5710(U-NIl 2C) MCSO0 16 16.14 15.59 19.11 81.408 23.98 or 11+10log(B) = T 26.40 PASS
142 5710 (U-NIl 3) MCSO0 16 7.82 6.89 10.61 11.503 30 PASS
151 5755 MCSO0 20.5 20.93 20.38 23.90 245.288 30 PASS
159 5795 MCSO0 21 21.92 20.87 24.66 292.396 30 PASS
802.11ax_HE40_Ch0
TOTAL | TOTAL REQUIRED
CH F’encl‘ltie"cy gatta RU config. Powte " | PowerR | POWER LIMIT RESULT
(MHz) ate s¢ (dBm) (mW) (dBm)
o <150 MCSO0 full 16.5 17.36 54.485 23.98 PASS
MCSO | 242/61 135 14.58 28.726 23.98 PASS
46 5230 MCSO0 full 165 17.67 58.516 23.98 PASS
54 5270 MCSO0 full 16.5 17.60 57581 | 2398  or11+10logB)=  27.08 | PASS
o s310 MCSO0 full 165 17.36 54485 | 2398 or11+10log(B)=  27.06 | PASS
MCS0 | 242/62 16 16.67 46481 | 2398 or11+10log(B)=  27.06 | PASS
102 o510 MCSO0 full 15 15.96 30471 [ 2398 or11+10log(B)= _ 27.00 | PASS
MCSO | 242/61 12 12.87 19377 | 2398 or 11+10log(B)=  27.00 | PASS
110 5550 MCSO0 full 16 16.59 45633 | 2398 or 11+10log(B)=  27.05 | PASS
14 <670 MCSO0 full 16 1715 51913 [ 2308 or11+10log(B)= _ 27.05 | PASS
MCS0 | 242/62 12 1319 20.858 | 2398  or11+10log(B)= ' 27.05 | PASS
142 5710(U-NIl 2C) | MCSO full 16 16.51 44728 | 2398 or11+10log(B)= 2646 | PASS
142 5710 (U-NI' 3) | MCS0 full 16 8.19 6.591 30 PASS
151 I MCSO0 full 205 2144 | 139.404 30 PASS
MCSO | 242/61 16 17.16 52.033 30 PASS
156 o708 MCSO0 full 21 2238 | 173.092 30 PASS
MCSO | 242/62 155 16.96 49.601 30 PASS

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESSHERE > PSS RSB B Sn A T - [FIR LB CREE 90K » A ARKEA N B HET ] A E e -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for
electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.
fication and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and
within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification

of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

EARRPERF LDF

N0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/7# 3 7 % % 374 A £ % 7 1 5 134 5%
t (886-2) 2299-3279

f (886-2) 2298-0488

www.sgs.com.tw

Member of SGS Group

Attention is drawn to the limitation of liability, indemni-




802.11ax_HE40_Ch1

Report No.:ER/2021/20085
Page: 101 of 758

Frequency | Data oower | TOTAL | TOTAL REQUIRED
CH M) Rote |RUconfig. | POWER | POWER LIMIT RESULT
(dBm) (mw) (dBm)
MCSO0 full 165 16.59 45633 23.98 PASS
38 >190 MCS0 | 242/61 135 13.41 21.942 23.98 PASS
46 5230 MCSO0 full 165 1713 51675 23.98 PASS
54 5270 MCSO0 full 165 16.87 48672 | 2398 or11+10logB)=  27.04 | PASS
o <10 MCSO0 full 165 17.05 50731 | 2398 or11+10log(B)= _ 27.05 | PASS
MCSO | 242/62 16 16.64 46161 | 2398 or 11+10log(B)=  27.05 | PASS
107 <10 MCSO0 full 15 15.43 34.93% | 2308 or11+10log(B)=  27.06 | PASS
MCSO | 242/61 12 12.20 16606 | 2398 or11+10log(B)= ' 27.06 | PASS
110 5550 MCSO0 full 16 16.16 41331 | 2398 or 11+10log(B)=  27.05 | PASS
1 <670 MCSO0 full 16 16.77 47564 | 2398 or 11+10log(B)=  27.08 | PASS
MCSO | 242/62 12 13.00 19965 | 2398 or11+10log(B)= ' 27.08 | PASS
142 5710(U-NIl 2C) | MCS0 full 16 15.82 38191 [ 2398  or 11+10log(B)= 2645 | PASS
142 5710 (U-NII 3) MCS0 full 16 7.39 5.489 30 PASS
o1 <o MCS0 full 205 2073 | 118379 30 PASS
MCSO | 242/61 16 16.85 48.448 30 PASS
159 o705 MCSO0 full 21 2120 | 131.910 30 PASS
MCSO | 242/62 155 16.03 40.112 30 PASS
802.11ax_HE40_MIMO
CH Frequency Data | £y config. Power Ao PORER (B :gv.l\-lsl-a r-’rc?\;rv:; RES;I::ED RESULT
(MHz) Rate set CHO | CH1 | (dBm) (mw) (dBm)
38 5190 MCSO0 full 16 16.65 15.93 19.54 89.908 23.98 PASS
MCSO0 242/61 13.5 14.38 13.24 17.08 51.055 23.98 PASS
46 5230 MCSO0 full 16.5 17.44 16.93 20.43 110.295 23.98 PASS
54 5270 MCSO0 full 16.5 17.35 16.72 20.28 106.647 23.98 or 11+10log(B) = T 27.04] PASS
& 5310 MCSO0 full 15 15.62 15.49 18.79 75.658 23.98 or 11+10log(B) = : 27.05] PASS
MCSO0 242/62 14 14.54 14.38 17.69 58.800 23.98 or 11+10log(B) = 27.05 PASS
102 5510 MCSO0 full 15 15.73 15.19 18.70 74.156 23.98 or 11+10log(B) = : 27.00 PASS
MCSO0 242/61 12 12.86 12.21 15.78 37.846 23.98 or 11+10log(B) = 27.00f PASS
110 5550 MCSO0 full 16 16.58 15.92 19.50 89.035 23.98 or 11+10log(B) = T 27.05] PASS
134 <670 MCS0 ful 16 1704 | 1689 | 20.20 104682 | 2398 or11+10log(B)= __ 27.05] PASS
MCSO0 242/62 12 12.91 12.58 15.98 39.639 23.98 or 11+10log(B) = 27.05 PASS
142 5710(U-NII 2C) MCSO0 full 16 16.26 15.63 19.19 82.925 23.98 or 11+10log(B) = T 26.45] PASS
142 5710 (U-NII 3) MCSO0 full 16 7.95 7.20 10.82 12.080 30 PASS
151 5755 MCSO0 full 20.5 21.25 20.55 24.15 259.845 30 PASS
MCSO0 242/61 16 16.93 16.62 20.01 100.250 30 PASS
159 5795 MCSO0 full 21 22.12 21.03 24.84 304.942 30 PASS
MCSO0 242/62 15.5 17.02 15.68 19.63 91.929 30 PASS
802.11ac_VHT80_Ch0
TOTAL | TOTAL REQUIRED
CH Frea‘;lency za:a Powfr POWER | POWER LIMIT RESULT
(MHz) ate s (dBm) (mW) (dBm)
42 5210 MCSO0 16 1714 51.756 23.98 PASS
58 5290 MCSO0 17 1805 | 63820 | 2398  or 11+10logB)= 3013 | PASS
106 5530 MCS0 13 1377 | 23821 | 2398 or 11+10logB)= 3011 | PASS
122 5610 MCS0 15 16.03 | 40083 | 2398  or11+10logB)= ' 30.08 | PASS
138 | 5690(U-NIl 2C) MCSO0 17 17.79 60.05 | 2398  or11+10lgB)=  29.78 | PASS
138 5690 (U-NII 3) MCSO0 17 6.39 436 30 PASS
155 5775 MCS0 17 1823 | 66.521 30 PASS

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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802.11ac_VHT80_Ch1

Frequency Data bower | TOTAL | TOTAL REQUIRED
CH M) Rt ot POWER | POWER LIMIT RESULT
(dBm) (mW) (dBm)
42 5210 MCS0 16 16.16 41.301 23.08 PASS
58 5200 MCSO0 17 17.01 50229 | 2398  or11+10logB)= ' 30.07 | PASS
106 5530 MCS0 13 13.32 21476 | 2398 or11+10logB)= ' 30.02 | PASS
122 5610 MCS0 15 15.33 34116 | 2398  or11+10logB)= ' 30.08 | PASS
138 5690(U-NIl 2C) MCSO0 17 1717 5215 | 2398  or11+10log(B)= ' 29.77 | PASS
138 5690 (U-NIl 3) MCSO0 17 567 3.60 30 PASS
155 5775 MCSO0 17 1712 51518 30 PASS
802.11ac_VHT80_MIMO
TOTAL TOTAL REQUIRED
CH F'm‘l‘_"”z';cy 3::: PZ‘;vter Ao POWER (6Em POWER | POWER LIMIT RESULT
CHO CH1 (dBm) (mW) (dBm)
42 5210 MCSO0 16 16.72 15.83 19.72 93.705 23.98 PASS
58 5290 MCSO0 14.5 15.15 14.45 18.23 66.588 23.98 or 11+10log(B) = 73007 PASS
106 5530 MCSO0 13 13.43 12.97 16.63 45.983 23.98 or 11+10log(B) = 73002 PASS
122 5610 MCSO0 15 15.66 14.96 18.74 74.885 23.98 or 11+10log(B) = 7 30.08 PASS
138 5690(U-NII 2C) MCSO0 17 17.42 16.85 20.56 113.864 23.98 or 11+10log(B) = T 2977 PASS
138 5690 (U-NII 3) MCSO0 17 6.03 5.35 9.12 8.165 30 PASS
155 5775 MCSO0 17 17.77 16.95 20.80 120.205 30 PASS
802.11ax_HE80_Ch0
TOTAL | TOTAL REQUIRED
CH F'en';'l‘l’_f"cy I':atta RU config. PZ‘;Vte " | POWER | POWER LIMIT RESULT
(k) e (@Bm) | (mw) (dBm)
MCSO0 full 155 16.74 47.236 23.98 PASS
42 >210 MCSO | 484/65 0 1238 | 17.309 23.98 PASS
o o250 MCSO0 full 16.5 17.67 58516 | 2308 orf1+10log(B)=  30.00 | PASS
MCSO | 434/66 14 1395 | 24847 | 2398  or11+10logB)= ' 30.09 | PASS
106 <530 MCSO0 full 115 12.43 17610 [ 2308 or11+10log(B)=  30.08 | PASS
MCSO | 484/65 10 10.65 11622 | 2398 or 11+10log(B)=  30.08 | PASS
2 ce10 MCSO0 full 15 15.98 30653 | 2308 orf1+10log(B)= ' 30.09 [ PASS
MCSO0 484/66 17 17.55 56.922 23.98 or 11+10log(B) = 30.09 PASS
138 5690(U-NI 2C) | MCS0 full 17 17.89 61466 | 2398  or11+10log(B)= ' 29.77 | PASS
138 5690 (U-NII3) | MCSO0 full 17 6.38 4.341 30 PASS
MCSO0 full 17 1826 | 67.031 30 PASS
155 5775 MCSO | 484/65 12 12.89 19.466 30 PASS
MCSO | 484/66 125 1327 | 21.246 30 PASS
802.11ax_HE80_Ch1
TOTAL | TOTAL REQUIRED
CH F'elcl‘:lency zata RU config. Powte " | POWER | POWER LIMIT RESULT
(MHz) ate s (dBm) (mW) (dBm)
i 210 MCSO0 full 155 15.79 37.956 23.98 PASS
MCSO | 484/65 7 1115 13.040 23.98 PASS
o o250 MCSO0 full 16.5 1676 | 47454 | 2398 orii+10logB)=  30.12 | PASS
MCSO | 484/66 14 1337 | 21741 | 2398  or11+10logB)= ' 3012 | PASS
106 <530 MCS0 full 115 12.01 15806 [ 23.08  or11+10log(B)=  30.10 | PASS
MCSO | 484/65 10 10.15 10.358 | 23.98  or 11+10log(B)=  30.10 | PASS
2 610 MCSO0 full 15 15.45 35098 | 2398 orf1+10log(B)= ' 30.08 | PASS
MCSO | 484/66 17 17.10 51319 | 2398  or11+10log(B)=  30.08 | PASS
138 5690(U-NI 2C) | MCSO full 17 17.26 53233 | 2398  or11+10log(B)=  29.80 | PASS
138 5690 (U-NII3) | MCSO0 full 17 6.11 4.083 30 PASS
MCSO0 full 17 17.06 50.848 30 PASS
155 5775 MCSO | 484/65 12 12.26 16.837 30 PASS
MCSO | 484/66 125 12.28 16.915 30 PASS

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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802.11ax_HE80_MIMO
Avg. POWER (dBm TOTAL TOTAL REQUIRED
CH F'eh‘;‘ll:_lemy Eata RU config. PZ‘;Vter ’ e POWER | POWER LIMIT RESULT
(MHz) ate CHO | CH1 | (dBm) (mW) (dBm)
42 o210 MCSO full 155 1648 | 1555 | 19.27 84.585 23.98 PASS
MCSO | 484/65 115 1162 | 1042 | 1429 26.881 23.98 PASS
" 5290 MCSO full 14 1503 | 1435 | 17.94 62178 | 2398 or11+10logB)= __ 30.09 PASS
MCSO | as4/66 12 1165 [ 1132 | 14.72 20656 | 2398 or 11+10log(B) = 30.00] PASS
. w530 MCSO full 115 1223 [ 1187 | 1529 33762 | 2398 or11+10logB)= __ 3008] PASS
MCSO | 484/65 10 1044 | 979 13.36 21678 | 2398 or 11+10log(B) = 30.08] PASS
1 <610 MCSO full 15 1595 | 1532 | 18.88 77250 | 2398 or11+10g(B)= _ 30.08] PASS
MCSO | as4/66 17 1737 | 1688 | 2036 108.767 | 2398 or 11+11log(B) = 30.08] PASS
138 5690(U-NIl 2¢) | MCSO full 17 1758 | 17.00 | 2053 113017 | 2398 or11+10lg(B) = 29.77] PASS
138 5690 (U-NI3) | MCSO full %] 607 | 585 9.19 8.302 30 PASS
MCSO full 17 1808 | 16.84 | 2074 118.500 30 PASS
155 5775 MCSO | 484/65 115 1217 | 1161 | 1513 32.599 30 PASS
MCSO | 484/66 125 1313 | 1209 | 15.87 38.673 30 PASS
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9.6 CDD Mode Measurement Result

9.6.1 Conducted output power (FCC)

802.11a_Cho

TOTAL | TOTAL REQUIRED
CH F’m‘;’;’;"y 2::: PZ‘ZS " | PowER | POWER LIMIT RESULT

(dBm) (mW) (dBm)
36 5180 6 20 2086 | 121.998 23.98 PASS
44 5220 6 195 2018 | 104316 23.98 PASS
48 5240 6 20 20.71 117.856 23.98 PASS
52 5260 6 195 2038 | 109.232 | 2398  or11+10logB)= 2377 | PASS
60 5300 6 19 19.97 99392 | 2398  or11+10lgB)= 2381 | PASS
64 5320 6 185 1917 82671 | 2398  or11+10logB)=  23.76 | PASS
100 5500 6 18 18.55 71672 | 2398  or11+10logB)=  23.77 | PASS
116 5580 6 185 19.27 84596 | 2398  or11+10lgB)= 2378 | PASS
140 5700 6 18 18.81 76.094 | 2398  or11+10lgB)= 2383 | PASS
144 | 5720(U-NIl2C) 6 185 18.16 6539 | 2398  or11+10logB)= 2260 | PASS
144 5720 (U-NII 3) 6 185 13.05 20.18 30 PASS
149 5745 6 26 2587 | 386.680 30 PASS
157 5785 6 26 2665 | 462.755 30 PASS
165 5825 6 26 26.18 | 415.290 30 PASS

802.11a_Ch1

TOTAL | TOTAL REQUIRED
CH Frm‘l‘_fz';cy E{:i PZ\;VS " | POWER | POWER LIMIT RESULT

(dBm) (mW) (dBm)
36 5180 6 20 19.65 92.332 23.98 PASS
44 5220 6 195 19.34 85.971 23.98 PASS
48 5240 6 20 19.84 96.461 23.98 PASS
52 5260 6 195 19.43 87771 | 2398  or11+10logB)=  23.74 | PASS
60 5300 6 19 19.02 79.864 | 2398  or11+10logB)= 2381 | PASS
64 5320 6 185 18.98 79132 | 2398  or11+10lgB)= 2373 | PASS
100 5500 6 18 18.45 70041 | 2398  or11+10lgB)= 2372 | PASS
116 5580 6 185 18.90 77688 | 2398  or11+10lgB)= 2377 | PASS
140 5700 6 18 18.69 74020 | 2398  or11+10logB)= 2375 | PASS
144 | 5720(U-NIl2C) 6 185 17.91 6184 | 2398  or11+10logB)= 2261 | PASS
144 5720 (U-NII 3) 6 185 12.82 19.13 30 PASS
149 5745 6 26 2574 | 375276 30 PASS
157 5785 6 26 2565 | 367.579 30 PASS
165 5825 6 26 2577 | 377.878 30 PASS
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CH Frequency Data Power | Ao, POVER (dBm) ;gvTvgl_z ;gvTv:; RES;:?'ED RESULT
(MHz) Rate set CHO CH1 (dBm) (mw) (dBm)
36 5180 6 19 19.66 18.45 22.41 174.213 23.98 PASS
44 5220 6 19 19.3 18.69 22.32 170.589 23.98 PASS
48 5240 6 20 20.36 19.55 23.29 213.190 23.98 PASS
52 5260 6 19.5 20.05 19.12 22.92 196.050 23.98 or 11+10log(B § 23.74 PASS
60 5300 6 19 19.64 18.65 22.49 177.295 23.98 or 11+10log(B 23.81 PASS
64 5320 6 18.5 18.86 18.74 2211 162.713 23.98 or 11+10log(B 23.73 PASS
100 5500 6 18 18.34 18.08 21.53 142.094 23.98 or 11+10log(B 23.72 PASS
116 5580 6 185 1908 | 1899 | 2235 | 171753 | 2398  or11+10log(B)= _ 23.77| PASS
140 5700 6 18 18.51 18.38 21.76 149.944 23.98 or 11+10log(B v 23.75 PASS
144 5720(U-NIl 2C) 6 185 1778 | 1757 | 20.99 125519 | 23.98  or 11+10log(B " 2260 PASS
144 5720 (U-NII 3) 6 18.5 12.68 12.47 15.89 38.789 30 PASS
149 5745 6 26 25.58 25.36 28.79 755.998 30 PASS
157 5785 6 26 26.18 25.33 29.09 810.881 30 PASS
165 5825 6 26 25.95 25.52 29.05 804.291 30 PASS
802.11n_HT20_Ch0
TOTAL | TOTAL REQUIRED
CH F’m‘;‘i’;c" 2::: Pz\évf " | POWER | POWER LIMIT RESULT
(dBm) (mW) (dBm)
36 5180 MCSO0 20 2074 | 118467 23.98 PASS
44 5220 MCSO0 195 20.01 100.137 23.98 PASS
48 5240 MCS0 20 2055 | 113.3% 23.98 PASS
52 5260 MCS0 20 2068 | 116841 | 2398  or11+10log(B)= 2403 | PASS
60 5300 MCS0 20 2067 | 116573 | 2398  or 11+10logB)= 2400 | PASS
64 5320 MCS0 19 19.38 86616 | 2398  or11+10logB)= 2406 | PASS
100 5500 MCSO0 185 18.94 78270 | 2398  or11+10logB)= 2398 | PASS
116 5580 MCS0 19 19.68 92810 | 2398  or11+10logB)= 2405 | PASS
140 5700 MCS0 185 19.15 82148 | 2398  or11+10logB)= 2407 | PASS
144 | 5720(U-NIl2C) MCS0 19 18.29 6743 | 2398  or11+10logB)= 2282 | PASS
144 5720 (U-NI 3) MCS0 19 13.63 23.05 30 PASS
149 5745 MCSO0 26 2582 | 381590 30 PASS
157 5785 MCSO0 26 26.68 | 465.154 30 PASS
165 5825 MCS0 26 2611 | 407.940 30 PASS
802.11n_HT20_Ch1
TOTAL | TOTAL REQUIRED
CH F":ﬂ‘;‘;’;cy 2::: Pz\gf " | POWER | POWER LIMIT RESULT
(dBm) (mW) (dBm)
36 5180 MCS0 20 19.50 89.042 23.98 PASS
44 5220 MCSO0 19.5 19.20 83.099 23.98 PASS
48 5240 MCSO0 20 19.73 93.885 23.98 PASS
52 5260 MCS0 20 19.68 92810 | 2398  or11+10logB)= 2397 | PASS
60 5300 MCS0 20 19.54 80.866 | 2398  or11+10logB)= 2400 | PASS
64 5320 MCS0 19 19.36 86.218 | 2398  or11+10logB)= 2401 | PASS
100 5500 MCS0 185 18.78 75439 | 2398  or11+10logB)= 2400 | PASS
116 5580 MCSO0 19 19.59 90.907 | 2398  or11+10logB)= 2406 | PASS
140 5700 MCSO0 185 1913 81770 | 2398  or11+10logB)= 2399 | PASS
144 | 5720(U-NIl2C) MCS0 19 18.25 6681 | 2398  or11+10logB)= 2274 | PASS
144 5720 (U-NI 3) MCS0 19 13.43 2203 30 PASS
149 5745 MCS0 26 2578 | 378.001 30 PASS
157 5785 MCS0 26 2560 | 362.741 30 PASS
165 5825 MCSO0 26 2572 | 372904 30 PASS
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802.11n_HT20_MIMO
TOTAL TOTAL RE IRED
CH F"m:i’;w 3::: szevter v, PONER (@B PgWER PgWER Sle RESULT
CHO | CH1 | (dBm) (mW) (dBm)
36 5180 MCS8 20 20.45 19.27 23.14 205.884 23.98 PASS
44 5220 MCS8 19.5 19.84 19.1 22.72 187.155 23.98 PASS
48 5240 MCS8 20 20.31 19.47 23.15 206.374 23.98 PASS
52 5260 MCS8 20 20.31 19.38 23.11 204.461 23.98 or 11+10log(B) = T 23.97 PASS
60 5300 MCS8 20 20.23 19.43 23.08 203.454 23.98 or 11+10log(B) = v 24.00 PASS
64 5320 MCS8 19 19.17 19.06 22.35 171.855 23.98 or 11+10log(B) = T 24.01 PASS
100 5500 MCS8 18.5 18.73 18.57 21.89 154.419 23.98 or 11+10log(B) = T 23.98 PASS
116 5580 MCS8 19 19.52 19.41 22.70 186.278 23.98 or 11+10log(B) = T 24.05 PASS
140 5700 MCS8 18.5 18.92 18.83 22.11 162.611 23.98 or 11+10log(B) = T 23.99 PASS
144 5720(U-NII 2C) MCS8 19 18.01 18.02 21.26 133.594 23.98 or 11+10log(B) = 7 22.74 PASS
144 5720 (U-NII 3) MCS8 19 13.35 13.20 16.52 44.863 30 PASS
149 5745 MCS8 26 25.72 25.42 28.81 760.126 30 PASS
157 5785 MCS8 26 25.22 25.17 28.43 696.841 30 PASS
165 5825 MCS8 26 25.98 25.42 28.95 784.384 30 PASS
802.11ac_VHT20_Ch0
TOTAL | TOTAL REQUIRED
CH F'en';'l‘l’_f"cy :ata Powte " | POWER | POWER LIMIT RESULT
(MHz) ate s (dBm) (mW) (dBm)
36 5180 MCSO0 20 2067 116.686 23.98 PASS
44 5220 MCS0 195 19.96 99.087 23.98 PASS
48 5240 MCSO0 20 20.50 112.206 23.98 PASS
52 5260 MCS0 20 20.61 115085 | 23.98  or 11+10log(B) =  24.03 | PASS
60 5300 MCS0 20 2059 114556 | 23.98  or 11+10log(B)=  24.00 | PASS
64 5320 MCS0 19 19.30 85117 | 2398  or11+10log(B)= 2406 | PASS
100 5500 MCSO 185 18.86 76916 | 2398  or11+10log(B)= 2398 | PASS
116 5580 MCS0 19 19.58 90786 | 2398  or11+10log(B)= 2405 | PASS
140 5700 MCS0 185 19.09 81099 | 2398  or11+10log(B)= 2407 | PASS
144 5720(U-NIl 2C) MCS0 19 18.24 6673 | 2398  or11+10log(B)= ' 22.82 | PASS
144 5720 (U-NII 3) MCS0 19 13.58 2281 30 PASS
149 5745 MCS0 26 2580 | 380.204 30 PASS
157 5785 MCS0 26 2665 | 462.399 30 PASS
165 5825 MCS0 26 2608 | 405524 30 PASS
802.11ac_VHT20_Ch1
TOTAL | TOTAL REQUIRED
CH Frequency Data Powter POWER | POWER LIMIT RESULT
(MHz) Rate se (dBm) (mW) (dBm)
36 5180 MCS0 20 19.47 88515 23.98 PASS
44 5220 MCS0 195 19.17 82.607 23.98 PASS
48 5240 MCS0 20 19.68 92.900 23.98 PASS
52 5260 MCSO0 20 19.60 91205 | 2398  or11+10log(B)= 2397 | PASS
60 5300 MCS0 20 19.47 88515 | 2398  or11+10log(B)= 2400 | PASS
64 5320 MCS0 19 19.26 84337 | 2398  or11+10logB)=  24.01 PASS
100 5500 MCS0 185 18.71 74305 | 2398  or11+10log(B)= 2400 | PASS
116 5580 MCS0 19 19.53 89746 | 2398  or11+10log(B)=  24.06 | PASS
140 5700 MCS0 185 19.06 80541 | 2398  or11+10log(B)= 2399 | PASS
144 5720(U-NIl 2C) MCS0 19 18.19 6595 | 2398  or11+10log(B)= 2274 | PASS
144 5720 (U-NIl 3) MCS0 19 13.37 21.75 30 PASS
149 5745 MCSO 26 2572 373.265 30 PASS
157 5785 MCS0 26 2555 | 358936 30 PASS
165 5825 MCS0 26 2561 363.929 30 PASS
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802.11ac_VHT20_MIMO
CH Frequency Data Power Ao POVER (B ngTvQ; :gvTvg; RES;?:'ED RESULT
(MHz) Rate set CHO | CH1 (dBm) (mW) (dBm)
36 5180 MCSO 20 202 | 1922 | 22.99 198.978 23.98 PASS
44 5220 MCSO0 19.5 19.77 19.02 22.66 184.571 23.98 PASS
48 5240 MCSO0 20 20.29 19.34 23.09 203.770 23.98 PASS
52 5260 MCSO0 20 20.26 19.28 23.05 201.746 23.98 or 11+10log(B) = T 2397 PASS
60 5300 MCSO0 20 20.16 19.32 23.01 200.021 23.98 or 11+10log(B) = T 24.00 PASS
64 5320 MCSO0 19 19.13 18.95 22.29 169.489 23.98 or 11+10log(B) = T 2401 PASS
100 5500 MCSO0 18.5 18.66 18.51 21.84 152.620 23.98 or 11+10log(B) = T 23.98 PASS
116 5580 MCSO0 19 19.47 19.35 22.66 184.539 23.98 or 11+10log(B) = T 2405 PASS
140 5700 MCSO0 18.5 18.86 18.75 22.06 160.539 23.98 or 11+10log(B) = T 2399 PASS
144 5720(U-NIIl 2C) MCSO0 19 17.95 17.94 21.20 131.761 23.98 or 11+10log(B) = T 2274 PASS
144 5720 (U-NII 3) MCSO0 19 13.29 13.12 16.46 44.249 30 PASS
149 5745 MCSO0 26 25.66 25.36 28.76 752.153 30 PASS
157 5785 MCSO0 26 25.13 25.11 28.37 687.145 30 PASS
165 5825 MCSO0 26 25.92 25.34 28.89 774.488 30 PASS
802.11ax_HE20_Ch0
TOTAL | TOTAL REQUIRED
CH F’e;,me"cy gata RU config. Powte " | POWER | POWER LIMIT RESULT
(MHz) ate s (dBm) (mW) (dBm)
MCSO0 full 20 21.01 126.089 23.98 PASS
w6 6180 MCSO | 26/0 15 16.03 40.057 23.98 PASS
MCS0 | 52/37 15 16.17 41.369 23.98 PASS
MCSO | 106/53 20 2056 | 113.679 23.98 PASS
44 5220 MCSO0 full 195 2027 | 106.336 23.98 PASS
48 5240 MCSO0 full 195 2025 | 105847 23.98 PASS
52 5260 MCSO0 full 20 2095 | 124359 | 2398  or11+10log(B)= _ 2415 | PASS
60 5300 MCSO0 full 19 19.92 98102 | 2398  or11+10logB)= ' 2413 | PASS
MCSO0 full 19 19.66 92401 | 2398  or11+10logB)= 2412 | PASS
o 5320 MCSO | 26/8 17 17.56 56974 | 2398  or11+10logB)= 2412 | PASS
MCSO | 52/40 16.5 17.27 53204 | 2398  or11+10logB)= 2412 | PASS
MCS0 | 106/54 20 20.22 105118 | 2398 or 11+10log(B)= ' 2412 | PASS
MCSO0 full 19 19.50 89.059 | 2398  or11+10logB)= | 2415 | PASS
100 c500 MCS0 | 26/0 155 16.05 40242 [ 2308  or11+10logB)= ' 24.15 | PASS
MCS0 | 52/37 16 16.68 46524 | 2398 or11+10log(B)= ' 24.15 | PASS
MCSO | 106/53 155 15.92 39.055 | 2398  or11+10logB)= | 2415 | PASS
116 5580 MCSO0 full 19 19.87 96979 | 2398  or11+10log(B)= 2423 | PASS
MCSO0 full 18 18.92 77925 | 2398  or11+10logB)= ' 2419 | PASS
140 5700 MCSO | 26/8 135 14.37 27332 [ 2398 or11+10logB)= ' 2419 | PASS
MCSO | 52/40 135 14.48 28.034 | 2398  or11+10logB)= ' 2419 | PASS
MCSO | 106/54 14 14.76 29.000 | 2398  or11+10log(B)= | 2419 | PASS
144 5720(U-NIl 2C) | MCS0 full 19 18.45 70017 | 2398  or11+10logB)= ' 22.87 | PASS
144 5720 (U-NI13) | MCSO full 19 13.90 24537 30 PASS
MCSO0 full 275 2749 | 560633 30 PASS
14 c7as MCS0 | 26/0 20 2066 | 116.326 30 PASS
MCSO | 52/37 23 2343 | 220130 30 PASS
MCSO | 106/53 25 22.82 191.284 30 PASS
157 5785 MCSO0 full 26 2665 | 462.039 30 PASS
MCSO0 full 275 2722 | 526.840 30 PASS
165 s MCSO | 26/8 20 2069 | 117133 30 PASS
MCSO | 52/40 235 2376 | 237.508 30 PASS
MCSO | 106/54 25 2277 | 189.094 30 PASS

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
FrIESAAERET - MR N R ATT » R ERAIOR « ARG AREANTFE - RTEbrE -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for
electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. ~Attention is drawn to the limitation of liability, indemni-
fication and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and
within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification
of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
N0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/7# 3 7 % % 374 A £ % 7 1 5 134 5%
FAMRRPPELR G LR | (886-2) 2299-3279 f (886-2) 2298-0488 Www.sgs.com.tw

Member of SGS Group




802.11ax_HE20_Ch1

Report No.:ER/2021/20085

Page: 108 of 758

Frequency Data Power TOTAL | TOTAL REQUIRED
CH (MHz) Rate | RU config. ot POWER | POWER LIMIT RESULT
(dBm) (mW) (dBm)
MCS0 full 20 19.75 94.336 23.98 PASS
% 5180 MCS0 26/0 15 14.90 30.880 23.98 PASS
MCSO | 52/37 15 14.98 31.454 23.98 PASS
MCSO | 106/53 20 19.36 86.234 23.98 PASS
44 5220 MCS0 full 19.5 19.44 87.837 23.98 PASS
48 5240 MCS0 full 19.5 19.59 90.924 23.98 PASS
52 5260 MCS0 full 20 19.97 99.238 | 23.98 or 11+10log(B)= ' 2416 | PASS
60 5300 MCS0 full 19 19.05 80.293 | 23.98 or 11+10log(B) = @ 2417 | PASS
MCS0 full 19 19.55 90.090 | 23.98 or 11+10log(B) = ' 2425 | PASS
o 5320 MCS0 26/8 17 17.55 56.843 | 23.98 or 11+10log(B) = 2425 | PASS
MCSO | 52/40 16.5 17.11 51.366 | 23.98 or 11+10log(B) = 2425 | PASS
MCSO | 106/54 20 20.18 104.155 | 23.98 or 11+10log(B) = @ 2425 | PASS
MCS0 full 19 19.43 87.635 | 2398 or 11+10log(B)= ~ 2419 | PASS
100 5500 MCS0 26/0 15.5 15.80 37.991 | 23.98 or 11+10log(B) = 2419 | PASS
MCSO | 52/37 16 16.36 43219 [ 23.98 or 11+10log(B) = 2419 | PASS
MCSO | 106/53 15.5 15.56 35.948 | 23.98 or 11+10log(B) = ' 2419 | PASS
116 5580 MCS0 full 19 19.76 94554 | 2398 or 11+10log(B)= ~ 2414 | PASS
MCS0 full 18 18.89 77.389 | 23.98 or 11+10log(B) = ' 2418 | PASS
140 5700 MCS0 26/8 13.5 14.15 25982 [ 2398 or 11+10log(B) = 2418 | PASS
MCSO | 52/40 13.5 14.34 27.144 | 2398 or 11+10log(B) = 2418 | PASS
MCSO | 106/54 14 14.55 28489 [ 2398 or 11+10log(B)= 2418 | PASS
144 5720(U-NIl 2¢) | MCS0 full 19 18.39 68.951 | 23.98 or 11+10log(B) = @ 22.87 | PASS
144 5720 (U-NII 3) | MCSO full 19 13.82 24.090 30 PASS
MCS0 full 27.5 26.82 480.483 30 PASS
149 s7as MCS0 26/0 20 20.60 114.730 30 PASS
MCSO | 52/37 23 23.15 206.385 30 PASS
MCSO | 106/53 225 22.71 186.500 30 PASS
157 5785 MCS0 full 26 25.77 377.293 30 PASS
MCS0 full 27.5 26.47 443.280 30 PASS
165 sa2s MCS0 26/8 20 20.51 112.377 30 PASS
MCSO | 52/40 235 23.59 228.391 30 PASS
MCSO | 106/54 22.5 22.76 188.659 30 PASS
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o Avg POWER (dBm) | TOTAL | TOTAL REQUIRED
CH F'm‘:_lez')my 2::: RU config. Z\:r POWER | POWER LIMIT RESULT
CHO CH1 (dBm) (mW) (dBm)
MCS0 full 20 2073 | 1981 | 2350 | 223.944 23.98 PASS
s s180 MCSO | 26/0 15 1588 [ 1457 | 1848 70.490 23.98 PASS
MCSO | 52/37 145 1584 | 1422 | 1831 67.798 23.98 PASS
MCSO | 106/53 175 1826 | 1693 | 2085 121,697 23.98 PASS
44 5220 MCSO full 195 2005 | 1936 | 22.93 196.145 23.98 PASS
48 5240 MCSO full 195 2008 | 1928 | 22.91 195.231 23.98 PASS
52 5260 MCSO full 20 2067 | 1978 | 2345 | 221556 | 2398  or 11+10logB)= 2415 PASS
60 5300 MCSO full 19 1973 | 1884 | 2251 178437 | 2398 or 11+10log(B) = 2413 PASS
MCSO full 19 1968 [ 1936 | 2273 187501 | 2398 or 11+10log®B)= ' 2412| PASS
o 6320 MCSO | 26/8 155 16.14 | 1583 | 19.19 83078 | 2398 or 11+10log(B) = 2412 PASS
MCSO | 52/40 16 167 | 1637 | 19.75 94302 | 2398 or 11+10logB)= ' 2412| PASS
MCSO | 106/54 175 1797 [ 1757 | 2098 125363 | 2398 or 11+10log(B)= _ 2412| PASS
MCSO full 19 1936 [ 1935 | 2256 180.388 | 2398 or 11+10logB)= _ 24.15] PASS
100 5500 MCSO | 26/0 15 1546 | 1495 | 1842 69495 | 2398  or11+10log(B)= _ 24.15] PASS
MCSO | 52/37 16 16.83 [ 1572 | 1952 80484 | 2398  or11+10logB)= _ 24.15] PASS
MCSO | 106/53 15 1538 | 1436 | 1811 64669 | 2398  or11+10log(B)= _ 24.15] PASS
116 5580 MCSO0 full 19 1976 | 196 22.89 194438 | 2398 or 11+10logB)= _ 24.14] PASS
MCS0 full 18 1868 | 1865 | 21.87 153890 | 2398  or 11+10log(B)= ' 24.18] PASS
140 5700 MCSO | 26/8 135 1414 | 141 17.33 54040 | 2398  or11+10logB)= _ 24.18] PASS
MCSO | 52/40 135 1437 | 1415 | 1747 55827 | 2398  or 11+10log(B) = 24.18] PASS
MCSO | 106/54 14 1445 [ 1437 | 1762 57773 | 2398 or11+10log(B)= _ 24.18] PASS
144 5720(U-NIl 2C) | MCSO full 19 1828 | 1818 | 2144 139.236 | 2398 or 11+10log(B) = 2287] PASS
144 5720 (U-NI3) | MCSO full 19 1372 [ 1361 | 16.88 48.721 30 PASS
MCSO full 275 2719 | 2623 | 29.04 | 987.087 30 PASS
4o sas MCSO | 26/0 20 2054 | 2045 | 2370 | 234548 30 PASS
MCSO | 52/37 23 2322 | 2305 | 2634 | 430816 30 PASS
MCSO | 106/53 25 2253 | 2228 | 2561 364.241 30 PASS
157 5785 MCSO0 full 26 2623 | 2548 | 29.08 | 808.771 30 PASS
MCS0 full 275 2675 | 261 2064 | 921347 30 PASS
165 sa2s MCSO | 26/8 20 207 | 202 2366 | 232.502 30 PASS
MCSO | 52/40 235 2345 | 2343 | 2665 | 462072 30 PASS
MCSO | 106/54 25 2235 | 2228 | 2552 | 356.634 30 PASS
802.11n_HT40_Ch0
TOTAL TOTAL REQUIRED
Power
CH Frequency Data POWER | POWER LIMIT RESULT
(MHz) Rate set
(dBm) (mW) (dBm)
38 5190 MCSO0 19.5 20.29 106.929 23.98 PASS
46 5230 MCSO0 19.5 20.43 110.433 23.98 PASS
54 5270 MCSO0 20 20.85 121.646 23.98 or 11+10log(B) = Y 26.99 PASS
62 5310 MCSO0 19.5 20.16 103.776 23.98 or 11+10log(B) = g 26.99 PASS
102 5510 MCSO0 19.5 20.10 102.352 23.98 or 11+10log(B) = " 27.00 PASS
110 5550 MCSO0 19 19.59 91.012 23.98 or 11+10log(B) = " 27.01 PASS
134 5670 MCSO0 19.5 20.38 109.168 23.98 or 11+10log(B) = " 27.06 PASS
142 5710(U-NIl 2C) MCSO0 19 19.20 83.20 23.98 or 11+10log(B) = Y 26.41 PASS
142 5710 (U-NII 3) MCSO0 19 10.59 11.44 30 PASS
151 5755 MCSO0 23.5 24.29 268.594 30 PASS
159 5795 MCSO0 24 25.47 352.450 30 PASS
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Frequency Data Power TOTAL TOTAL REQUIRED
CH (MHz) Rate set POWER POWER LIMIT RESULT
(dBm) (mw) (dBm)
38 5190 MCSO0 19.5 19.35 86.119 23.98 PASS
46 5230 MCSO0 19.5 19.87 97.073 23.98 PASS
54 5270 MCSO0 20 19.99 99.792 23.98 or 11+10log(B) = " 26.95 PASS
62 5310 MCSO0 19.5 20.07 101.648 23.98 or 11+10log(B) = i’ 26.96 PASS
102 5510 MCSO0 19.5 20.05 101.181 23.98 or 11+10log(B) = g 26.94 PASS
110 5550 MCSO0 19 19.38 86.716 23.98 or 11+10log(B) = g 26.95 PASS
134 5670 MCSO0 19.5 19.96 99.105 23.98 or 11+10log(B) = " 26.96 PASS
142 5710(U-NIl 2C) MCS0 19 19.19 8297 | 2398  or11+10logB)=  26.39 | PASS
142 5710 (U-NII 3) MCSO0 19 10.42 11.02 30 PASS
151 5755 MCSO0 23.5 24.00 251.245 30 PASS
159 5795 MCSO0 24 24.33 271.080 30 PASS
802.11n_HT40_MIMO
. TOTAL | TOTAL REQUIRED
CH F"m:i')'cy 3::: PZ‘;vter Ao PORER (6B POWER | POWER LIMIT RESULT
CHO | CH1 (dBm) (mW) (dBm)

38 5190 MCS8 195 2002 | 1916 | 2293 | 196.450 23.98 PASS

46 5230 MCS8 195 2033 | 1956 | 2328 | 212976 23.98 PASS

54 5270 MCS8 20 2052 | 19.86 | 2352 | 225102 | 2398  or11+10logB)=  2695| PASS

62 5310 MCS8 195 1987 | 1944 | 2298 | 198682 | 2398  or 11+10logB)=  26.96| PASS

102 5510 MCS8 195 1982 | 1975 | 2311 204475 | 2398  or11+10logB)= _ 26.94| PASS

110 5550 MCS8 19 1931 | 1945 | 2255 | 179970 | 2398  or 11+10logB)=  26.95] PASS

134 5670 MCS8 195 2024 | 2005 | 2347 | 222193 | 2398  or11+10logB)= | 2696| PASS

142 5710(U-NIl 2C) MCS8 19 1900 | 1894 | 2229 | 169423 | 2398  or11+10ogB)= 26.39| PASS

142 5710 (U-NII3) MCS8 19 1039 | 1047 | 13.60 22,907 30 PASS

151 5755 MCS8 235 2401 | 2384 | 2725 | 530530 30 PASS

159 5795 MCS8 24 2526 | 2421 | 28.00 | 643.862 30 PASS

802.11ac_VHT40 Ch0
TOTAL TOTAL REQUIRED
CH F'elcl‘:le"cy zata Powte " | POWER | POWER LIMIT RESULT
(MHz) ate s (dBm) (mW) (dBm)

38 5190 MCSO0 19.5 20.24 105.638 23.98 PASS
46 5230 MCSO0 19.5 20.33 107.850 23.98 PASS
54 5270 MCSO0 20 20.76 119.075 23.98 or 11+10log(B) = 26.99 PASS
62 5310 MCSO0 19.5 20.07 101.583 23.98 or 11+10log(B) = 26.99 PASS
102 5510 MCSO0 19.5 20.00 99.959 23.98 or 11+10log(B) = 27.00 PASS
110 5550 MCSO0 19 19.51 89.294 23.98 or 11+10log(B) = 27.01 PASS
134 5670 MCSO0 19.5 20.27 106.370 23.98 or 11+10log(B) = 27.06 PASS
142 5710(U-NIl 2C) MCSO0 19 19.15 82.20 23.98 or 11+10log(B) = 26.41 PASS
142 5710 (U-NIl 3) MCSO0 19 10.53 11.31 30 PASS
151 5755 MCSO0 23.5 24.22 264.131 30 PASS
159 5795 MCSO0 24 25.44 349.800 30 PASS
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Frequency Data oower | TOTAL | TOTAL REQUIRED
CH Mt Rt ot POWER | POWER LIMIT RESULT
(dBm) (mWw) (dBm)
38 5190 MCS0 195 19.23 83718 23.98 PASS
46 5230 MCS0 195 19.80 95.460 23.98 PASS
54 5270 MCS0 20 19.94 98587 | 2398  or 11+10log(B)=  26.95 | PASS
62 5310 MCS0 195 2001 | 100189 | 2398 or 11+10log(B)= "~ 2696 | PASS
102 5510 MCS0 195 19.96 90042 | 2398 or 11+10log(B) = 26.94 | PASS
110 5550 MCS0 19 19.30 85079 | 2398  or 11+10log(B)=  26.95 | PASS
134 5670 MCS0 195 19.87 97.011 | 2398 or 11+10log(B) = 26.96 | PASS
142 | 5710(U-NI2C) MCS0 19 19.06 8047 | 2398 or 11+10logB)= " 2639 | PASS
142 5710 (U-NII 3) MCS0 19 10.29 10.69 30 PASS
151 5755 MCS0 235 2391 | 245935 30 PASS
159 5795 MCS0 24 2426 | 266575 30 PASS
802.11ac_VHT40_MIMO
. TOTAL TOTAL REQUIRED
CH F'm‘:"”z’)‘cy 3::: Pzgfr Ao PORER (B POWER | POWER LIMIT RESULT
CHO | CH1 (dBm) (mW) (dBm)
38 5190 MCS0 195 | 1986 | 19.03 | 2285 | 192.899 2398 PASS
46 5230 MCSO0 19.5 20.21 19.42 23.22 209.964 23.98 PASS
54 5270 MCSO0 20 20.48 19.71 23.50 223.900 23.98 or 11+10log(B) = T 26.95 PASS
62 5310 MCSO0 19.5 19.76 19.29 22.92 195.878 23.98 or 11+10log(B) = T 26.96 PASS
102 5510 MCSO0 19.5 19.68 19.59 23.02 200.620 23.98 or 11+10log(B) = T 26.94 PASS
110 5550 MCSO0 19 19.16 19.01 22.47 176.773 23.98 or 11+10log(B) = T 26.95 PASS
134 5670 MCSO0 19.5 20.08 19.02 22.97 198.187 23.98 or 11+10log(B) = T 26.96 PASS
142 5710(U-NII 2C) MCSO0 19 18.82 18.82 22.21 166.327 23.98 or 11+10log(B) = T 26.39 PASS
142 5710 (U-NII 3) MCSO0 19 10.21 10.05 13.52 22.486 30 PASS
151 5755 MCSO0 23.5 23.89 23.71 27.19 523.532 30 PASS
159 5795 MCSO0 24 25.13 24.08 28.03 634.623 30 PASS
802.11ax_HE40_Ch0
TOTAL | TOTAL REQUIRED
CH F'esl‘:lency za:a RU config. Powte " | PowerR | POWER LIMIT RESULT
(MHz) ate s (dBm) (mW) (dBm)
MCS0 ful 195 2036 | 108679 23.98 PASS
38 5190 MCSO | 242/61 165 1746 | 55.737 23.98 PASS
25 5230 MCS0 ful 195 2065 | 116.184 23.98 PASS
54 5270 MCS0 ful 195 2048 | 111724 | 2398 or 11+10log(B) = " 27.06 | PASS
o <110 MCS0 ful 195 2017 | 104027 [ 2398 or 11+10log(B)= ' 27.05 | PASS
MCS0 | 242/62 19 19.61 91442 | 2398 or 11+10log(B)=  27.056 | PASS
MCS0 full 18 18.74 74842 | 2398 or 11+10log(B) = 27.07 | PASS
102 2510 MCS0 | 242/61 15 1507 | 39550 | 2398  or 11+10log(B)=  27.07 | PASS
110 5550 MCS0 ful 19 1957 | 90604 | 2398  or 11+10log(B)=  27.06 | PASS
™ <670 MCS0 full 19 2007 [ 101659 | 2398 ori1+i0log(B)= ' 27.01 | PASS
MCS0 | 242/62 15 1509 | 39732 | 2398  or 11+10logB)=  27.01 | PASS
142 | 5710(U-NIl 2¢) | MCSO ful 19 19.22 83515 | 2398  or 11+10log(B)= 2646 | PASS
142 5710 (U-NII 3) MCS0 full 19 10.88 12.236 30 PASS
51 s MCS0 ful 235 2433 [ 271110 30 PASS
MCS0 | 242/61 19 20.04 | 100.959 30 PASS
159 <705 MCSO0 full 24 2539 | 346.056 30 PASS
MCS0 | 242/62 185 19.75 | 94.438 30 PASS
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Froquency | Data bower | TOTAL | TOTAL REQUIRED
CH M) Rute | RU config. et POWER | POWER LIMIT RESULT
(dBm) (mw) (dBm)
MCSO0 ful 195 19.49 88.950 23.98 PASS
38 >190 MCS0 | 242/61 165 1630 | 42672 23.98 PASS
46 5230 MCSO0 ful 195 19.85 96.638 23.98 PASS
54 5270 MCSO0 ful 195 19.54 89.080 | 2398  or11+10logB)=  27.07 | PASS
o 310 MCSO0 ful 195 19.97 90345 [ 2398 or11+10log(B)= 2699 | PASS
MCSO | 242/62 19 19.39 86.025 | 2398  or11+10log(B)= ' 26.99 | PASS
102 cs10 MCSO0 ful 18 18.71 74.327 | 2398 or11+10log(B)=  27.06 | PASS
MCSO | 242/61 15 15.41 34765 | 2398 or11+10logB)= ' 27.06 | PASS
110 5550 MCSO0 ful 19 19.41 87.326 | 2398 _ or11+10log(B)= ' 27.04 | PASS
12 <670 MCSO0 ful 19 20.01 100264 | 2308 or 11+10log(B)= _ 27.08 | PASS
MCSO | 242/62 15 15.97 39550 | 2398  or11+10log(B)=  27.09 | PASS
142 5710(U-NIl 2C) | MCSO0 full 19 19.16 82.394 | 2398  or11+10log(B)= ' 2647 | PASS
142 5710 (U-NII 3) MCSO0 full 19 10.89 12.261 30 PASS
151 o7os MCSO0 full 235 2414 | 259505 30 PASS
MCSO | 242/61 19 19.81 95.752 30 PASS
159 o708 MCSO0 full 24 2444 | 278065 30 PASS
MCSO | 242/62 185 19.05 80.380 30 PASS
802.11ax_HE40_MIMO
CH Frequency Data | o) config. Power o POWER (dEm :ngl-a l;rg\;rvfs\; RES;IE'ED RESULT
(MHz) Rate set CHO | CH1 | (dBm) (mw) (dBm)
38 5190 MCSO0 full 19 19.68 18.83 22.52 178.547 23.98 PASS
MCSO0 242/61 16.5 17.16 16.05 19.88 97.322 23.98 PASS
46 5230 MCSO0 full 19.5 20.54 19.75 23.40 219.013 23.98 PASS
54 5270 MCSO0 full 19.5 20.23 19.54 23.14 206.084 23.98 or 11+10log(B) = v 27.06 PASS
62 5310 MCSO0 full 18 18.56 18.35 21.70 147.844 23.98 or 11+10log(B) = : 26.99] PASS
MCSO0 242/62 17 17.39 17.18 20.53 112.928 23.98 or 11+10log(B) = 26.99| PASS
102 5510 MCSO0 full 18 18.62 18.42 21.76 150.069 23.98 or 11+10log(B) = : 27.06 PASS
MCSO0 242/61 15 15.69 15.34 18.76 75.167 23.98 or 11+10log(B) = 27.06] PASS
110 5550 MCSO0 full 19 19.35 19.24 22.54 179.354 23.98 or 11+10log(B) = T 27.04] PASS
134 5670 MCSO0 full 19 19.95 19.82 23.13 205.459 23.98 or 11+10log(B) = : 27.01 PASS
MCSO0 242/62 15 16.18 15.88 19.27 84.613 23.98 or 11+10log(B) = 27.01 PASS
142 5710(U-NII 2€) MCSO0 full 19 19.17 18.98 22.31 170.340 23.98 or 11+10log(B) = v 26.46 PASS
142 5710 (U-NII 3) MCSO0 full 19 10.83 10.70 14.01 25.149 30 PASS
151 5755 MCSO0 full 23.5 24.15 24.06 27.35 542.874 30 PASS
MCSO0 242/61 19 19.73 19.56 22.89 194.428 30 PASS
159 5795 MCSO0 full 24 25.29 24.3 28.06 640.458 30 PASS
MCSO0 242/62 18.5 19.75 18.68 22.49 177.404 30 PASS
802.11ac_VHT80_Ch0
TOTAL | TOTAL REQUIRED
CH Frea‘l’_'ency ga:a Po‘;vfr POWER | POWER LIMIT RESULT
(MHz) ate S (dBm) (mW) (dBm)

42 5210 MCSO0 19 2028 | 106.734 23.98 PASS
58 5290 MCSO0 20 2106 | 127.733 | 2398 or11+10log(B)= _ 30.11 | PASS
106 5530 MCSO0 16 16.75 47348 | 2398 or11+10log(B)=  30.08 | PASS
122 5610 MCSO0 18 18.62 72829 | 2398  or11+10logB)= ' 30.08 | PASS
138 5690(U-NIl 2C) MCS0 20 20.35 10850 | 2398 or 11+10log(B)= ~ 29.78 | PASS
138 5690 (U-NII 3) MCSO0 20 9.03 7.99 30 PASS
155 5775 MCSO0 20 2093 | 123.967 30 PASS
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802.11ac_VHT80_Ch1

Frequency Data bower | TOTAL | TOTAL REQUIRED
CH M) Rt ot POWER | POWER LIMIT RESULT
(dBm) (mW) (dBm)
42 5210 MCSO 19 1905 | 80409 23.98 PASS
58 5290 MCSO 20 2025 | 106.000 | 2398  or11+10log(B)=  30.08 | PASS
106 5530 MCSO 16 1660 | 46699 | 2398  or 11+10lg(B)=  30.04 | PASS
122 5610 MCS0 18 1857 | 71995 | 2398  or 11+10log(B)=  30.06 | PASS
138 | 5690(U-NI 2C) MCS0 20 20.34 108.08 | 2398 or11+10log(B)=  29.77 | PASS
138 5690 (U-NI3) MCSO 20 8.82 7.61 30 PASS
155 5775 MCS0 20 20.35 | 108.469 30 PASS
802.11ac_VHT80_MIMO
CH Frequency Data Power Ao POVER (B ng Jnge; RESKIEED RESULT
(MHz) Rate set CHO | CH1 (dBm) (mW) (dBm)
42 5210 MCSO0 19 19.9 18.82 22.71 186.502 23.98 PASS
58 5290 MCSO0 175 18.08 17.37 21.05 127.434 23.98 or 11+10log(B) = T 30.08 PASS
106 5530 MCSO0 16 16.69 16.33 19.83 96.096 23.98 or 11+10log(B) = " 30.04 PASS
122 5610 MCSO0 18 18.43 18.31 21.68 147.359 23.98 or 11+10log(B) = " 30.06 PASS
138 5690(U-NIl 2C) MCSO0 20 20.04 19.98 23.32 214.945 23.98 or 11+10log(B) = T 2977 PASS
138 5690 (U-NII 3) MCSO0 20 8.71 8.46 11.90 15.488 30 PASS
155 5775 MCSO0 20 20.54 19.91 23.55 226.452 30 PASS
802.11ax_HE80_Ch0
TOTAL | TOTAL REQUIRED
CH Frea‘:""y ga:a RU config. Powte " | PowErR | POWER LIMIT RESULT
(MHz) ate 5 (dBm) (mW) (dBm)
MCS0 full 185 1966 | 92548 23.98 PASS
42 5210 MCSO | 484/65 15 1533 | 34.148 23.98 PASS
o <290 MCSO full 195 2049 | 112039 | 2398 or11+10logB)= 3000 [ PASS
MCSO | 484/66 17 1712 | 51567 | 2398 or 11+10log(B)=  30.09 | PASS
o0 <30 MCSO full 145 1550 | 35511 | 2308  orff+i0logB)=  30.13 [ PASS
MCSO | 484/65 13 1365 | 23194 | 2398 or11+10logB)= ' 30.13 | PASS
- <610 MCSO0 full 18 18.91 77870 [ 2398 ori1+10log(B)= 3009 | PASS
MCSO | 484/66 20 2019 [ 104561 | 2398  or 11+10lg(B)= 3009 | PASS
138 | 5690(U-NIl2C) | MCSO full 20 2055 | 113427 | 2398  or 11+10lg(B)=  29.79 | PASS
138 5690 (U-NI13) | MCSO0 full 20 9.33 8.575 30 PASS
MCSO full 20 2105 | 127458 30 PASS
155 5775 MCSO | 484/65 15 1580 | 38.051 30 PASS
MCSO | 484/66 155 16.14 | 41.150 30 PASS
802.11ax_HES80_Ch1
TOTAL | TOTAL REQUIRED
CH Frea‘;lency gatta RU config. Powte " | PowErR | POWER LIMIT RESULT
(MHz) ate 5 (dBm) (mW) (dBm)
- o210 MCSO full 185 1869 | 74.023 23.98 PASS
MCSO | 484/65 15 13.87 | 24.399 23.98 PASS
o <290 MCSO full 195 1948 | 86791 | 2308  or11+10log(B)= _ 30.06 | PASS
MCSO | 484/66 17 1579 | 37.964 | 2398  or11+10log(B)=  30.06 | PASS
o0 <530 MCS0 full 145 15.41 34783 | 2398 or11+10log(B)= 3008 | PASS
MCSO | 484/65 13 13.04 | 20154 | 2398  or 11+10log(B)= ' 30.08 | PASS
2 <10 MCSO full 18 1884 | 76625 | 2398 orf1+10logB)=  30.00 [ PASS
MCSO | 484/66 20 2005 [ 101244 | 2398  or 11+10log(B)= 3009 | PASS
138 | 5690(U-NIl2C) | MCSO full 20 2053 | 113012 | 2398  or 11+10lg(B)= _ 29.80 | PASS
138 5690 (U-NII3) | MCSO full 20 9.40 8.709 30 PASS
MCSO0 full 20 2103 | 126.873 30 PASS
155 5775 MCSO | 484/65 15 1525 | 33.525 30 PASS
MCSO | 484/66 155 1537 | 34.464 30 PASS

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
FrIESAAERET - MR N R ATT » R ERAIOR « ARG AREANTFE - RTEbrE -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for
electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. ~Attention is drawn to the limitation of liability, indemni-
fication and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and
within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification
of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
N0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/7# 3 7 % % 374 A £ % 7 1 5 134 5%
FAMRRPPELR G LR | (886-2) 2299-3279 f (886-2) 2298-0488 Www.sgs.com.tw

Member of SGS Group




Report No.:ER/2021/20085
Page: 114 of 758
802.11ax_HE80_MIMO
Avg. POWER (dBm TOTAL TOTAL REQUIRED
CH F'eh‘;‘ll:_lemy Eata RU config. PZ‘;Vter ’ e POWER | POWER LIMIT RESULT
(MHz) ate CHO | CH1 | (dBm) (mW) (dBm)
42 o210 MCSO full 185 1932 | 1835 | 22.10 162.032 23.98 PASS
MCSO | 484/65 145 1464 | 133 17.26 53.155 23.98 PASS
" 5290 MCSO full 17 1784 | 1695 | 2065 116.191 | 2398 or11+10lgB) = 30.06] PASS
MCSO | a84/66 15 1479 [ 1421 | 17.74 50479 | 2398 or 11+10log(B) = 30.06] PASS
. w530 MCSO full 145 1520 [ 1515 | 1845 70057 | 2398 or11+10logB)= __ 3008] PASS
MCSO | 484/65 13 1334 | 1281 | 16.32 42826 | 2398 or 11+10log(B) = 30.08] PASS
1 <610 MCSO full 18 1868 | 1856 | 21.85 153264 | 2398 or11+10og(B)= _ 30.09] PASS
MCSO | as4/66 20 1998 | 1972 | 2300 | 203513 [ 2398  or 11+11log(B) = 30.09] PASS
138 5690(U-NIl 2¢) | MCSO full 20 2031 | 2019 | 2348 | 222910 | 2398  or 11+10logB)= 2979 PASS
138 5690 (U-NI3) | MCSO full 20 910 | 9.06 12.31 17.013 30 PASS
MCSO full 20 2085 | 2028 | 23.81 240,343 30 PASS
155 5775 MCSO | 484/65 145 1517 | 1443 | 18.05 63.822 30 PASS
MCSO | 484/66 155 1597 | 1515 | 1881 76.090 30 PASS
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10 MAXIMUM POWER SPECTRAL DENSITY

10.1 Standard Applicable

FCC
OPEBE:]LION EUT CATEGORY LIMIT
[] Access Point (Master device ) 17dBm/ MHz
U-NII-1 [0 | Fixed point-to-point Access Ponit
Mobile and portable client device 11dBm/ MHz
U-NII-2A 11dBm/ MHz
U-NII-2C 11dBm/ MHz
U-NII-3 30dBm/ 500kHz
If transmitting antennas of directional gain greater than 6 dBi are used, the Maximum power
spectral density shall be reduced by the amount in dB that the directional gain of the an-
tenna exceeds 6 dBi.

CDD
As per section F. 2). d). (ii) of FCC KDB 662911 D01
If antenna gains are not equal and each transmit antenna is driven by only one spatial stream,
directional gain may be calculated by either of the following formulas.

(i) If all transmit signals are completely uncorrelated, then

Directional gain = 10 log[(loe:L 10 4 1962/10 4 1oCN /10)/NANT] dBi

where
NANT = the total number of antennas
G is the gain in dBi.

The antenna gain is not greater than 6 dBi. Therefore, reduction of power is not required.

Beamforming

As per section F. 2). e). (ii) of FCC KDB 662911 D01
If antenna gains are not equal and each transmit antenna is driven by only one spatial stream,
directional gain may be calculated by either of the following formulas.
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DirectionalGain =10-log

where

Each antenna is driven by no more than one spatial stream;

NSS = the number of independent spatial streams of data;

NANT = the total number of antennas

gik =/ 20 10GKk if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gk is the gain in dBi of the kth antenna.

The antenna gain is not greater than 6 dBi. Therefore, reduction of power is not required.

10.2

N

© N O

Measurement Procedure

Place the EUT on the table and set it in transmitting mode.

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules .

Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to Spectrum.
For U-NII1, U-NII-2A, U-NII-2C Band:

Set RBW=1MHz, VBW=3MHz, where span is enough to capture the entire bandwidth, Sweep time = Auto
(601 pts), detector = sample, traces 100 sweeps of video averaging. (SA-2 with the omission of procedure
X, the integration with 26dB EBW bandwidth)

For U-NII-3 Band:

Set RBW= approximately 1% of EBW, VBW= 3RBW, where span is enough to capture the entire bandwidth,
Sweep time = Auto, detector = RMS or sample, traces 100 sweeps of video averaging.

User the cursor on spectrum to peak search the highest level of trace

Record the max. reading and add 10 log(1/duty cycle).

Repeat above procedures until all default test channel (low, middle, and high) was complete.

MIMO mode: offset is set following “measure and add 10 Log (N)” on spectrum to measure the PSD for
MIMO mode. Offset = cable loss + 10 log (N), where N is number of transmitting antenna.

Note: For the test of PSD at MIMO mode, the highest emission of worst case employing Measure and add 10

log (N) technical is reported after the comparison between Main Antenna at single transmitting mode
and Aux that yields the higher value. The MIMO transmitting mode produces higher value of outcome.
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10.3 Measurement Equipment Used
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Conducted Emission Test Site: Conducted 2
MODEL |SERIAL NUM-
EQUIPMENT TYPE MFR NUMBER BER LAST CAL. CAL DUE.
EXA Spectrum Analyzer | KEYSIGHT N9010B MY60240503 12/11/2020 12/10/2021
e BW-
Atten r Mini-Circui 2 12/16/202 12/15/2021
ttenuato Circuit S10W2+ /16/2020 /15/20
DC Block Mini-Circuits | BLK-18-S+ 1 12/16/2020 12/15/2021
10.4 Test Set-up
EUT Attenuator spectrum
10.5 Beamforming Mode Measurement Result
10.5.1 Power spectral density
POWER DENSITY 802.11n HT20 MODE
Frequenc ch0 meas ch1 meas Duty Margin
(:'AHZ) . PSD PSD Factor Total Corr'd PSD(dBm/MHz) Limit ( dg)
(dBm/MHz) (dBm/MHz) (dB)
5180.00 2.38 0.14 0.32 473 11.00 dBm/MHz -6.27
5220.00 0.26 1.37 0.32 4.18 11.00 dBm/MHz -6.82
5240.00 3.15 4.22 0.32 7.05 11.00 dBm/MHz -3.95
5260.00 2.78 2.57 0.32 6.01 11.00 dBm/MHz -4.99
5300.00 2.40 0.98 0.32 5.08 11.00 dBm/MHz -5.92
5320.00 -0.54 -0.87 0.32 2.63 11.00 dBm/MHz -8.37
5500.00 3.78 0.60 0.32 5.81 11.00 dBm/MHz -5.19
5580.00 3.63 2.02 0.32 6.23 11.00 dBm/MHz -4.77
5700.00 2.98 1.28 0.32 5.54 11.00 dBm/MHz -5.46
5720 (U-NII 2C) 1.22 1.60 0.32 4.74 11.00 dBm/MHz -6.26
Frequenc ch0 meas ch1 meas Duty 10log Total Corr'd Margin
(:'AHZ) y PSD PSD Factor (500kHz/RBW) | PSD(dBm/500k Limit ( dg)
(dBm/300kHz) | (dBm/300kHz) (dB) Factor(dB) Hz)

5720 (U-NII 3) -3.14 -3.72 0.32 2.22 2.13 30.00 dBm/500kHz | -27.87
5745.00 4.92 3.06 0.32 2.22 9.64 30.00 dBm/500kHz | -20.36
5785.00 5.40 3.83 0.32 2.22 10.24 30.00 dBm/500kHz | -19.76
5825.00 4.08 4.58 0.32 2.22 9.89 30.00 dBm/500kHz | -20.11
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POWER DENSITY 802.11ax 20 MODE

ch0 meas

ch1 meas

Duty

F"::n‘:_lez’)“’y RU config. PSD PSD Factor Total Corr'd PSD(dBm/MHz) Limit Mzgi)"
(dBm/MHz) (dBm/MHz) (dB)

full 2.07 4.49 0.22 6.68 11.00 dBm/MHz 4.32

26/0 4.01 4.98 0.22 7.75 11.00 dBm/MHz 3.25

5180 52137 1.56 5.01 0.22 6.85 11.00 dBm/MHz 415
106/53 0.39 3.54 0.22 5.47 11.00 dBm/MHz 553

5220 full 2.01 1.36 0.22 4.93 11.00 dBm/MHz -6.07
5240 ull 2.91 1.57 0.22 5.52 11.00 dBm/MHz 548
5260 full 2.82 1.73 0.22 5.54 11.00 dBm/MHz -5.46
5300 full 1.70 2.12 0.22 5.15 11.00 dBm/MHz 5.85
full 2.24 0.33 0.22 4.62 11.00 dBm/MHz 6.38

5320 26/8 2.47 4.63 0.22 6.91 11.00 dBm/MHz 4.09
52/40 6.44 4.54 0.22 8.82 11.00 dBm/MHz 218

106/54 014 0.33 0.22 3.33 11.00 dBm/MHz 767

full 3.78 -0.33 0.22 5.42 11.00 dBm/MHz 558

5500 26/0 2.09 1.41 0.22 4.99 11.00 dBm/MHz -6.01
52/37 5.56 2.74 0.22 7.61 11.00 dBm/MHz 3.39

106/53 2.28 4.37 0.22 0.03 11.00 dBm/MHz 10.97

5580 full 419 1.76 0.22 6.37 11.00 dBm/MHz 4.63
ull 1.79 0.21 0.22 4.30 11.00 dBm/MHz 6.70

5700 26/8 3.65 0.92 0.22 5.73 11.00 dBm/MHz 527
52140 3.1 1.56 0.22 5.63 11.00 dBm/MHz 5.37

106/54 4.43 2.82 0.22 0.32 11.00 dBm/MHz 11.32

5720 (UNI2C)|  Hul 4.34 1.66 0.22 6.43 11.00 dBm/MHz 457
R ch0 meas ch1 meas Duty 10log Total Corr'd - Margin
Mg | |RU config. PSD PSD Factor (500kHz/RBW) |PSD(dBm/500kHz Limit o

(dBm/300kHz) | (dBm/300kHz) (dB) Factor(dB) )

5720 (UNI3) | ful 4.58 -5.04 0.22 2.22 0.65 30.00 dBm/500kHz | -29.35
full 3.43 4.39 0.22 2.22 9.39 30.00 dBm/500kHz | -20.61

5745 26/0 1.20 2.77 0.22 2.22 7.51 30.00 dBm/500kHz | -22.49
52/37 6.40 5.83 0.22 2.22 11.57 30.00 dBm/500kHz | -18.43

106/53 3.27 0.16 0.22 2.22 7.44 30.00 dBm/500kHz | -22.56

5785 ull 4.38 4.25 0.22 2.22 9.77 30.00 dBm/500kHz | -20.23
full 6.78 513 0.22 2.22 11.48 30.00 dBm/500kHz | -18.52

5625 26/8 047 3.35 0.22 2.22 7.30 30.00 dBm/500kHz | -22.70
52140 6.52 5.61 0.22 2.22 11.54 30.00 dBm/500kHz | -18.46

106/54 1.83 184 0.22 2.22 5.82 30.00 dBm/500kHz | -24.18
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POWER DENSITY 802.11n HT40 MODE

Frequency ch0 meas ch1 meas Duty . . Margin
(MHz) PSD PSD Factor Total Corr'd PSD(dBm/MHz) Limit (dB)
(dBm/MHz) (dBm/MHz) (dB)
5190.00 -1.65 -2.80 0.32 1.14 11.00 dBm/MHz -9.86
5230.00 -2.10 0.75 0.32 2.89 11.00 dBm/MHz -8.11
5270.00 0.64 -0.69 0.32 3.36 11.00 dBm/MHz -7.64
5310.00 -2.77 -0.06 0.32 2.12 11.00 dBm/MHz -8.88
5510.00 0.50 -0.60 0.32 3.32 11.00 dBm/MHz -7.68
5550.00 -1.08 -0.68 0.32 2.45 11.00 dBm/MHz -8.55
5670.00 1.72 -0.83 0.32 3.96 11.00 dBm/MHz -7.04
5710 (U-NII 2C) 0.54 -2.07 0.32 2.76 11.00 dBm/MHz -8.24
Frequency ch0 meas ch1 meas Duty 10log Total Corr'd . Margin
(MHz) PSD PSD Factor (500kHz/RBW) | PSD(dBm/500k Limit (dB)
(dBm/300kHz) | (dBm/300kHz) (dB) Factor(dB) Hz)

5710 (U-NII 3) -7.08 -9.44 0.32 2.22 -2.55 30.00 dBm/500kHz | -32.55
5755.00 0.05 -0.73 0.32 2.22 5.23 30.00 dBm/500kHz | -24.77
5795.00 1.25 -0.42 0.32 2.22 6.05 30.00 dBm/500kHz | -23.95

POWER DENSITY 802.11ax 40 MODE
oGS ch0 meas ch1 meas Duty - i
RU config. PSD PSD Factor Total Corr'd PSD(dBm/MHz) Limit
ey (dBm/MHz) (dBm/MHz) (dB) E)
full -0.67 -0.15 0.22 2.83 11.00 dBm/MHz -8.17

5190 242/61 -3.21 0.30 0.22 2.12 11.00 dBm/MHz -8.88

5230 full -3.36 -0.82 0.22 1.32 11.00 dBm/MHz -9.68

5270 full -2.56 -0.32 0.22 1.93 11.00 dBm/MHz -9.07

5310 full -0.26 -4.22 0.22 1.43 11.00 dBm/MHz -9.57

242/62 -2.27 -2.73 0.22 0.74 11.00 dBm/MHz -10.26

5510 full -0.94 -2.10 0.22 1.75 11.00 dBm/MHz -9.25

242/61 6.10 5.87 0.22 2.75 11.00 dBm/MHz 13.75

5550 full 0.90 -1.38 0.22 3.14 11.00 dBm/MHz -7.86

full -0.59 0.56 0.22 3.25 11.00 dBm/MHz -7.75

%670 242/62 -1.39 -3.34 0.22 0.97 11.00 dBm/MHz -10.03

5710 (U-NII 2C) full -1.43 -1.51 0.22 1.76 11.00 dBm/MHz -9.24

R ch0 meas ch1 meas Duty 10log Total Corr'd - Margin
RU config. PSD PSD Factor (500kHz/RBW) |PSD(dBm/500kHz Limit

ey (dBm/300kHz) | (dBm/300kHz) (dB) Factor(dB) ) E

5710 (U-NII 3) full -6.87 -9.26 0.22 2.22 -2.45 30.00 dBm/500kHz -32.45

5755 full 0.32 -0.24 0.22 2.22 5.50 30.00 dBm/500kHz -24.50

242/61 -2.32 -5.09 0.22 2.22 1.96 30.00 dBm/500kHz -28.04

5795 full 0.86 -2.04 0.22 2.22 5.10 30.00 dBm/500kHz -24.90

242/62 -4.17 -5.38 0.22 2.22 0.72 30.00 dBm/500kHz -29.28
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POWER DENSITY 802.11ac VHT80 MODE

Freauenc ch0 meas ch1 meas Duty Marain
(ﬂuz)y PSD PSD Factor Total Corr'd PSD(dBm/MHz) Limit wg)
(dBm/MHz) (dBm/MHz) (dB)

5210.00 5.78 4.27 0.41 -1.54 11.00 dBm/MHz 12.54
5290.00 6.56 5.45 0.41 -2.55 11.00 dBm/MHz 13.55
5530.00 -3.02 .2.86 0.41 0.48 11.00 dBm/MHz 10.52
5610.00 -3.10 -3.55 0.41 0.10 11.00 dBm/MHz -10.90

5690 (U-NIl 2C) 0.15 4.08 0.41 1.74 11.00 dBm/MHz -9.26
Ere. ch0 meas ch1 meas Duty 10log Total Corr'd Marai
(I‘\‘IIHz) Y PSD PSD Factor (500kHz/RBW) |PSD(dBm/500kHz Limit a(;gB'"
(dBm/300kHz) | (dBm/300KkHz) (dB) Factor(dB) ) (dB)

5690 (U-NII 3) 8.43 12.45 0.41 2.22 4.35 30.00 dBm/500kHz | -34.35
5775.00 -5.98 -8.24 0.41 2.22 1.32 30.00 dBm/500kHz | -31.32

POWER DENSITY 802.11ax 80 MODE

Frequenc RU ch0 meas ch1 meas Duty Margin
:'AH y confi PSD PSD Factor Total Corr'd PSD(dBm/MHz) Limit dg
(MHz) 'S | (dBm/MHz) | (dBm/MHz) (dB) (dB)
5210 full -4.81 -2.78 0.22 -0.45 11.00 dBm/MHz -11.45
484/65 -13.87 -13.32 0.22 -10.36 11.00 dBm/MHz -21.36

5290 full -6.30 -4.58 0.22 -2.13 11.00 dBm/MHz -13.13
484/66 -11.97 -13.62 0.22 -9.49 11.00 dBm/MHz -20.49

5530 full -8.24 -8.48 0.22 -5.13 11.00 dBm/MHz -16.13
484/65 -11.28 -11.11 0.22 -7.96 11.00 dBm/MHz -18.96

5610 full -4.96 -4.47 0.22 -1.48 11.00 dBm/MHz -12.48
484/66 -3.66 -5.35 0.22 -1.19 11.00 dBm/MHz -12.19

5690 (U-NIl 2C|  full -2.69 -2.43 0.22 0.67 11.00 dBm/MHz -10.33
Frequenc RU ch0 meas ch1 meas Duty 10log Total Corr'd Margin
(I?IIHz) y confi PSD PSD Factor (500kHz/RBW) | PSD(dBm/500k Limit ( dg)

9 | (dBm/300kHz) | (dBm/300kHz) (dB) Factor(dB) Hz)

5690 (U-NIl 3)|  full -11.63 -14.84 0.22 2.22 -7.49 30.00 dBm/500kHz | -37.49
full -5.76 -8.56 0.22 2.22 -1.49 30.00 dBm/500kHz | -31.49

5775 484/65 -13.46 -14.87 0.22 2.22 -8.66 30.00 dBm/500kHz | -38.66
484/66 -10.56 -15.55 0.22 2.22 -6.92 30.00 dBm/500kHz | -36.92
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Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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